B —

S-7/S COURIER

PARTS MANUAL

Serial Number:

Registration Number:

COPYRIGHT ©

RANS DESIGNS
4600 HWY 183 Alt
HAYS, KANSAS, USA 67601
785-625-6346
www.rans.com




000

001

002

003

004

005

006

007

008
009

011

S-7S

PARTS MANUAL

GENERAL

FUSELAGE

CONTROL SYSTEMS

ENGINE - 912S
INSTRUMENTS & ELECTRICAL
WINGS

EXTERNAL ASSEMBLIES
COVERING

INTERNAL ASSEMBLIES
OTHER

OPTIONS

INENGINEER\KIT\MANUALS\S7S 2012\ parts_tabs.doc msw 08/30/2013



S-7S

PARTS MANUAL

SECTION 001 - FUSELAGE

01-02 FUSELAGE FORMER INSTALLATION

03-04 MAIN GEAR ASSEMBLY & INSTALLATION

05 -06 TAILWHEEL ASSEMBLY & INSTALLATION

07 - 08 HORIZONTAL STAB. & ELEVATOR ASS’Y & INST'LL
09-10 TRIM TAB ASSEMBLY & INSTALLATION

11-12 FLOORBOARD INSTALLATION

13-14 RUDDER PEDAL INSTALLATION

15-16 RUDDER SYSTEM ASSEMBLY & INSTALLATION

17 -18 FIREWALL INSTALLATION

19-20 HYDRAULIC BRAKE INSTALLATION

21-22 DOORFRAME BATTERY ACCESS PANEL INSTALLATION

INENGINEER\KIT\MANUALS\S7S 2012\ parts_tabs.doc msw 08/30/2013



S-7S

PARTS MANUAL

SECTION 002 - CONTROL SYSTEMS

01-02

03-04

05-06

07 - 08

09-10

11-12

CONTROL STICK ASSEMBLY & INSTALLATION

ELEVATOR PUSH PULL TUBE ASSEMBLY

ELEVATOR CONTROL SYSTEM INSTALLATION

AILERON CABLE SYSTEM INSTALLATION-FUSELAGE

FLAP LEVER ASSEMBLY AND INSTALLATION

THROTTLE LEVER INSTALLATION

INENGINEER\KIT\MANUALS\S7S 2012\ parts_tabs.doc

msw  08/30/2013



S-7S

PARTS MANUAL

SECTION 003 - ENGINE -912

01-02 ENGINE MOUNT INSTALLATION

03-04 ENGINE INSTALLATION

05 -06 FUEL SYSTEM - PART 1

08 — 09 FUEL LINE INSTALLATION- FIREWALL FORWARD
10-11 THROTTLE CABLE INSTALLATION

12 -13 CHOKE INSTALLATION

14 - 15 LUBRICATION SYSTEM ASSEMBLY & INSTALLATION
16 - 17 COOLING SYSTEM INSTALLATION

18 -19 MUFFLER/HEATER WRAP ASSEMBLY & INSTALLATION
20-21 HEATER INSTALLATION

22 -23 CARB HEAT INSTALLATION

INENGINEER\KIT\MANUALS\S7S 2012\ parts_tabs.doc msw 08/30/2013



S-7S

PARTS MANUAL

SECTION 004 - INSTRUMENTS & ELECTRICAL

01-02 BATTERY BOX ASSEMBLY & INSTALLATION
03-04 INSTRUMENTS & ELECTRICAL

05 -06 ELT & COMMUNICATION ANTENNA INSTALLATION
07 - 08 JACK MOUNT INSTALLATION

09-10 PITOT / STATIC TO INSTRUMENT INSTALLATION

INENGINEER\KIT\MANUALS\S7S 2012\ parts_tabs.doc msw 08/30/2013



S-7S

PARTS MANUAL

SECTION 005 - WINGS

005-01 - 005-02

005-03 — 005-05

005A-01 — 005A-02
005A-03 — 005A-04
005B-01 — 005B-02
005C-01 — 005C-02
005C-03 — 005C-04
005C-05 — 005C-06
005C-07 — 005C-08
005D-01 — 005D-02
005D-03 — 005D-04
005E-01 — 005E-02
005E-03 — 005E-04
005F-01 — 005F-02

005G-01 — 005G-02

UNIVERSAL HINGE

MAIN STRUCTURE ASSEMBLY

FUEL TANK ASSEMBLY & INSTALLATION

FUEL CAP ASSEMBLY

AILERON BELLCRANK & CABLE INSTALLATION
ROOT RIB ASSEMBLY

RIB ASSEMBLY

TIP RIB ASSEMBLY

RIBS & SHEET METAL

FLAP ASSEMBLY & INSTALLATION
AERO-SERVO AILERON ASSEMBLY & INSTALLATION
LIFT STRUT ASSEMBLY & INSTALLATION
JURY STRUT INSTALLATION

WING TIP ASSEMBLY & INSTALLATION

ROOT SKIN INSTALLATION

INENGINEER\KIT\MANUALS\S7S 2012\ parts_tabs.doc msw 08/30/2013



S-7S

PARTS MANUAL

SECTION 006 - EXTERNAL ASSEMBLIES

01-02 BOOT COWL/INSTRUMENT PANEL INSTALLATION

02A - 02B VERTICAL INSTRUMENT PANEL INSTALLATION

03 -04 FORMED WINDSHIELD ASSEMBLY & INSTALLATION

05 -06 DOOR ASSEMBLY, LEXAN & TRIM

07 -08 DOOR LATCH AND DOOR INSTALLATION

09 -10 13" SPINNER ASSEMBLY

11-12 OPTIONAL SENSENICH WOOD PROPELLER INSTALLATION
13-14 COWLING ASSEMBLY & INSTALLATION

15-16 OIL CHECK DOOR INSTALLATION

INENGINEER\KIT\MANUALS\S7S 2012\ parts_tabs.doc msw 08/30/2013



S-7S

PARTS MANUAL

SECTION 007 - COVERING

01-02 COVERING

INENGINEER\KIT\MANUALS\S7S 2012\ parts_tabs.doc msw 08/30/2013



S-7S

PARTS MANUAL

SECTION 008 - INTERNAL ASSEMBLIES

01-02

03-04

05-06

07 - 08

09-10

11-12

13-14

BAGGAGE COMPARTMENT ASSEMBLY & INSTALLATION

SEAT ASSEMBLY & INSTALLATION

SEAT BELT ASSEMBLY & INSTALLATION

RUDDER CABLE GUARD INSTALLATION

STATION 3 CLOSE OUT INSTALLATION

THROTTLE CABLE COVER INSTALLATION

CONTROL STICK COVER

INENGINEER\KIT\MANUALS\S7S 2012\ parts_tabs.doc msw 08/30/2013



S-7S

PARTS MANUAL

SECTION 009 - OTHER

01-02 PLACARDS / LABELS / MARKERS

INENGINEER\KIT\MANUALS\S7S 2012\ parts_tabs.doc msw 08/30/2013



S-7S

PARTS MANUAL

SECTION 011 - OPTIONS

01-02

03-04

05-06

06A — 06B

06C - 06D

07 -08

09-10

11-12

13-14

15-16

WINTERIZATION KIT

COMPASS MOUNT INSTALLATION

WHELEN STROBE INSTALLATION

KUNTZLEMAN STROBE INSTALLATION

AVEO STROBE INSTALLATION

SENSENICH COMPOSITE PROP INSTALLATION

WARP DRIVE PROP INSTALLATION

8.00 X 6 MAIN GEAR ASSEMBLY

8" PNEUMATIC TAILWHEEL

LANDING LIGHT INSTALLATION

INENGINEER\KIT\MANUALS\S7S 2012\ parts_tabs.doc

msw  08/30/2013



The RANS CD manual is designed to be printable on 3-hole punched
paper on your home printer. If you have the pre-printed manual,

follow the directions for rotation below.

If you desire to NOT print the pages, you may use the features
available with ADOBE Reader to rotate the pages on your computer

screen.

After the manual pages are printed, rotate the Parts Drawing page
180° to face the Parts List page. See the diagram below.

5-6E5 COWOTE Il - FUSELAGE

|||||

2458

Parts Drawing page

Parts List page




d9Vd LX3N 33S
“IVANVIN dNOA INOH S

S3OVd TVNLOV LNISFdd3d LON AVIN
"AINO F'1dNVX3

00SC-0S

TIP RIB FOR RH WING IS A MIRROR

TIP RIB FOR LH WING SHOWN
IMAGE

S—7S COURIER

WING TIP RIB ASSEMBLY

O HONNd 3TOH-€

RREIMES

06/15/2011

3d9Vd ONIMVYHA S1dvd

'34N03S Ol "3ANIF ONIE-€ NI 30V'1d
"d3LNIdd 40 d3ddIHS SV TIVNNVIN S1dVd

‘L 4418



d9Vd LX3N 33S
“IVANVYIN INOA NOHS

S3OVd TVNLOV LNISFdd3H LON AVIN
"AINO F'1dNVX3

LL02/5L/9 005€-05
\\ ‘
o y
(=} /
o
o
X
z=
Za
o o+
34 = ™
oo — =
Z2 & @
: ::
Iz O ®n
oo n
Be n <
o~
=)=} | M
o 2y %
oo g [a
aog
FRE
__.a o,
o
m =
[
E m
L Y-ELE0IM HY - 3903 ONIQY3T IO 81 '+ = @
| T-€2£0IMd H1- 3903 ONIav31dID 81 '+ IN
b HPPSOIMAA HY - G1Y dIL ONIM "€
L TPS0IMd H1- 818 dIL ONIM '€
b H-ZLE0IMA HY - 3903 ONIMIVYL dI10 81 T
v 1-2280IMd H1- 3903 ONMIVAL dITO 81y 2 _ 3
vz L7-OdVY 13AR WANINATY .8/ ) R
R
ALIINVNO 939NNN 19vd NOILJId0S3a # NS
XTAW3SSY iy diL - ONIM - 9319N00 525
90-0500 39Vd 06/15/2011

3d9Vd NOILdI40S3d S1dvd d9Vd ONIMVYYHA S18vd

S3OVd ONINIVANTE 404 1vVid3d
'39Vd NOILdIFdOS3d S14dvd
ONIANOdSTHH0D
30V4 01,081 31VLOH
ANV 39Vd ONIMVHA S14vVd SAONTY
"d3AdNIE ONIY-€ N3IdO

¢ d41S



“IVANVIN §NOA NOHA
S3OVd TVNLOV LNISTHd3d LON AVIN

"AINO F'1dNVXH

1102/SL/9
20
i
-
=1y
v}
o2
fueine)
@) O du iy
[5s) _ fayas
./N w w
> ) p
S oA
48 2
=S
oo
= m s
I U-€LE0IMdA HY - 3903 ONIAv31 diNo 91y v IA na W_u
I T-€LE0IMdA H1-390d3 9NIAva1diTo 9id v > [
I H-7¥S0IMdM HY - 914 dIL ONIM '€ M z
I T-PSOIMdAM H1-91d dIL ONIM ‘€ &
L H-2LE0IMdM HY - 390a3 ONITIVEL dITO 9Id 2 m__
14 T-CLE0IMdA H1-39d3 ONITIVEL dITO gid 2 ~
4 L7-OdVVv L3N WANIANTY .8/ 7L
ALILNVYNO "3GNNN LYvd NOILdIYOS3A # m
ATGNISSY did dIL - ONIM - ¥319N0D S.-S
90-0G00 IOVd

d9Vd NOILdIHdO0S3d S14vd

1102/51/90

S0-3500

d9Vd ONIMVHA S1dvd

d3dNIg

NI d34NO3S TVNI4 NIHM
Jd9Vd NOILdI40S3Ad S1dvd
ONIANOdS3dd00 S30V4

3d9Vd ONIMVHA S1dvd

€ d41S



Z0/10/90

MD4447

RARIANIES S-7S
QUICK BUILD OPTIONS

L0-000



S-7S COURIER - QUICK BUILD OPTIONS PAGE 000-02
# DESCRIPTION PART NUMBER QUANTITY
1. Elevator Assembly RH - Quick Build KAEL0022 1
2. Elevator Assembly LH - Quick Build KAEL0023 1
3. Rudder Assembly - Quick Build KARDOO18 1
4. Horiz. Stab. RH - Quick Build KAHS0042 1
5. Horiz. Stab. LH - Quick Build KAHS0043 1
6. Flap Assembly RH/LH - Quick Build KAFL0017 2
7. Aileron Assembly RH/LH - Quick Build KAALO013 2
8. Wing Assembly RH - Quick Build KAWI0030 1
9. Wing Assembly LH - Quick Build KAWI0031 1
10. Fuselage Assembly - Quick Buiid KAFU0044 1
11. Door Assembly RH/LH - Quick Build KADRO0006 2

6/1/2001



S-7S COURIER - GENERAL

PAGE 000-03

. Loctite Blue ***

. Safety Wire ***

. #40 Silver Clecos
10. #30 Copper Clecos
11. #11 Gold Clecos
12 . Cleco Pliers

*Supplied in Raw Stock Kit

**May be purchased seperately, call the Parts Dept. for pricing

***Builder provides.

. 1/2" x .058 Aluminum Tubing *
. 3/8" x .035 Aluminum Tubing *
. .020 (2" X 2") Aluminum Sht *

KAAC0042-10
KAAC0042-11
KAACO0042-12
LOC-TITE
MS209956C32
#40CLECOS
#30CLECOS
#11CLECOS
CLECO PLIERS

=

# DESCRIPTION PART NUMBER QUANTITY
1. Assembly Manual ASSEMBLY MANUAL (7) 1
2. Flight Log FLIGHT LOG 1
3. Maintenance Log MAINTENANCE LOG 1

4 . RANS Decals - Black ** RANS DECAL-B 0

4 . RANS Decals - White ** RANS DECAL-W 0
5. S-7S Decal - Black ** KPPL0O010 0
5. S-7S Decal - White ** KPPLO0O11 0
6. Raw Stock Kit KAAC0042 1

6. 1/4" x.028 Aluminum Tubing * KAAC0042-1 144 in
6. 3/8"x.058 Aluminum Tubing * KAAC0042-2 in
6. 1/2"x.028" x 144" Aluminum Tubing * KAAC0042-3

6. 7/8"x.049 Aluminum Tubing * KAAC0042-4 108 in
6. .020 (6" x 6") Lexan Sht * KAAC0042-5

6. .020 (0.75" x 8") Aluminum Sht * KAAC0042-6

6. 1/8" Stainless Steel Rod * KAAC0042-7 ft
6. 3/8"x.095 Aluminum Tubing * KAAC0042-9 i
6

6

6

7

8

9

o
RPOUIODOORWRAOODWRRER ORAO®
5

1/30/2014



dHIINO0D SL—S SLUER Y

NOILVTIVLSNI ddDNIHLS HDVTASNA

R 7
,
N

/
/
s
‘
’
/

R
;
A\ Y ;
VARV y
/ ’ / !
. ’ 7 ! ’
/ / ! ! ’
/ 4 ’ ! ’
’ ’ / ’ - m—
! 7 ’ ’
4 ’ 7 /
2 4 7
g K
‘
y ’
/
;

/
/
/
/I X
¥ )
/
/
K ; ']
, /
/
J

A%

AR
A

_______________




S-7S COURIER - FUSELAGE FORMER INSTALLATION

PAGE 001-02

# DESCRIPTION PART NUMBER QUANTITY
1. Fuselage KAFU0043 1
2. Vertical Stabilizer Stringer, 7/8" x .049 x 98" * KAAC0042-4 0
3. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 12
4. Safety Wire*>*> e 0
5. Upper Aft Side Former, 1/2" x .028" x 60" * KAAC0042-3 0
6. Center Aft Side Former, 1/2" x .028" x 87" * KAACO0042-3 0
7. Lower Aft Side Former, 1/4" x .028 x 46" * KAACO0042-1 0
8. Bottom Former, 1/2" x .028" x 80" * KAAC0042-3 0
9. 3/16" Plastic Washer PW-3 16

10. 1/8" Aluminum Rivet - Cherry Q AAPQ-46 4

11. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 2

*Builder must fabricate from raw stock
** Builder supplied

6/1/2001



(@]
N
~
N
0]
~
(@]
~

SUGGESTED OUTSIDE AIR
TEMPERATURE PROBE MOUNTING
(F EQUIPPED).

MD4169
REV. B

RREMES S—75 COURIER
MAIN GEAR ASSEMBLY AND

INSTALLATION



S-7S COURIER - MAIN GEAR ASSEMBLY & INSTALLATION

PAGE 001-04

# DESCRIPTION PART NUMBER QUANTITY
1. 5/16" Bolt, Close Tolerance NAS6605-25 2
2. 5/16" Shear Nut AN364-524A 2
3. 5/16" Thick Washer AN960-516 2
4. 3/8" Bolt ANG6-17A 4
5. 3/8" Thick Washer AN960-616 4
6. 3/8" Tensile Loc Nut AN365-624A 4
7. 5/16" Bolt AN5-16A 4
8. 5/16" Thin Washer AN960-516L 6
9. 5/16" Tensile Nut AN365-524A 4
10. 600 x 6 Tire KSMG0008 2
11. 600 x 6 Tube KSMGO0016 2
12. Axle*> e 0
13. Castle Nut*»> e 0
14. Cotter Pin*>*~ e 0
15. Hydraulic Brake Assembly, 6" KSBS0030 2
16. Gear Leg Assembly KAMGO0014 2
17. Gear Leg Fairing, LH KPMGO0154-L 1
17. Gear Leg Fairing, RH KPMGO0154-R 1
18. Tinnerman A1789-87-1 4
19. Fairing Rib - Main Gear KPMG0126 2
20. Thread Sealant* e 0
21. Adhesive* e 0
22. 3/32" Aluminum Rivet 40APR1/8 14
23. #8 Pan Head Screw 8X1/2 PHS 4
24 . Rubber Edging X1011 3 ft
25. Main Gear Fairing Lower Bracket - LH KPMGO0127-L 1
25. Main Gear Fairing Lower Bracket - RH KPMGO0127-R 1
26. 90 Degree Fitting KSBS0017 2
27. 7.8mm Drill Bit KPAC0208 1
28. Reamer - 0.3115" KPAC0207 1
29. Washer*> e 0
30. Safety wire* e 0

*Builder Supplied
*Supplied with KSBS0030

3/1/2008



90/80/7|

ATTACH SPRINGS TO BOTTOM
OF RUDDER CONTROL HORN

(SEE RUDDER).

TAILWHEEL ASSEMBLY DETAIL

G0—100

® 26 BUSHINGS
NE WELDED TO

FUSELAGE CAGE
BUSHING
WELDED INSIDE —

FUSELAGE @
Nukn“m

MD4170
REV. B

RREMESS S—75 COURIER
TAILWHEEL ASSEMBLY AND INSTALLATION



S-7S COURIER - TAILWHEEL ASSEMBLY & INSTALLATION

PAGE 001-06

# DESCRIPTION PART NUMBER QUANTITY
1. Socket Head Cap Screw * KSHWO0058 0
2. Tailwheel * KSTGO0002 0
3. Tailwheel - Fork * KPTGO0005 0
4 . Tailwheel - Swivel Block * KPTGO0003 0
5. Tailwheel - Steer Horn * KPTG0004 0
6. Tail Spring KPTG0024 1
7. 5/16" Bolt AN5-20A 1
8. 3/16" Bolt AN3-21A 2
9. Tailwheel - Spring Channel * KPTGO0007 0
10. 3/8" Thick Washer * AN960-616 0
11. 3/8" Tensile Loc Nut * AN363-624A 0
12. Large Cotter Pin * MS24665-285 0
13. 1/2" Castle Nut * AN320-8 0
14 . 1/2" Thick Washer * MS27183-17 0
15. Tailwheel - Tension Spring * KSTG0003 0
16 . Tailwheel - Tension Key * KPTG0006 0
17 . 1/4" Shear Nut AN364-428A 2
18. 1/4" Thick Washer AN960-416 2
19. Tailwheel - Spring Pin * 1/16" X 7/16" ROLL PIN 0
20. 1/4" Eyebolt AN43B-5A 2
21. S-Hook - Steer Horn TW-SHOOK 2
22 . Chain - Steer Horn*** TW-C 1
23. Spring - Steer Horn TW-S-SPR 2
24 . 3/16" Tensile Nut AN365-1032A 2
25. 5/16" Tensile Nut AN365-524A 1
26. 3/16" Thick Washer AN960-10 4
27 . 5/16" Thick Washer AN960-516 4
28. Grease Fitting * MS5003-1 0
29 . Tailwheel Assembly KATGO0002 1
30. Pillow Block Strap PBS 1
31. Aluminum Tailwheel Bushing, 1/4" x .028 x .31" ** KAAC0042-1 0
32. Attach Tang**** KPHS0041 0
33. Tailwheel Bearing* 150-499 0
34. Gear Strap KPTGO0036 2

*Supplied in tailwheel assembly.
**Builder must fabricate from raw stock. ***Builder Modifies
****Modified Attach Tang (Horizontal Stabilizer Bottom) Refer to Horz Stabilizer & Elevator Install

9/19/2006



S0/¢0/10

RREMES S—75 COURIER
HORIZONTAL STABILIZER & ELEVATOR
ASSEMBLY AND INSTALLATION

_ 7w

£0—100



S-7S COURIER - HORIZONTAL STABILIZER. & ELEVATOR ASS'Y & INST' PAGE 001-08

# DESCRIPTION PART NUMBER QUANTITY
1. Elevator, LH KAELO010 1
2. Horizontal Stabilizer Assembly, LH KAHS0020-LH 1
3. Horizontal Stabilizer Assembly, RH KAHS0020-RH 1
4. 1/8" Stainless Steel Pop Rivet - Cherry Q LCCPQ42 8
5. Lower Forward Rod KPHWO0003 2
6. Lower AFT Rod KPHWO0002 2
7. Top Rod KPHWQ0004 4
8. 3/16" Shear Nut AN364-1032A 2
9 3/16" Bolt AN3-15A 4
10. 3/16" Thin Washer ANZ60-10L 40
11. 3/16" Tensile Nut AN365-1032A 6
12. 3/16" Boit AN3-33 4
13. 3/16" Thick Washer AN960-10 2
14. 1/4" Thin Washer AN960-416L 8
15. 3/32" Aluminum Pop Rivet 40APR1/8 8
16. 1/4" Bolt AN4-14A 4
17. 3/16" Bolt AN3-5A 2
18. Elevator Horn KPEL0029 2
19. 3/16" Bolt AN3-11A 4
20. Elevator, RH KAEL0021 1
21. 1/4" Shear Nut AN364-428A 4
22 . 1/8" Aluminum Pop Rivet - Avex 1691-0410 13
23. Small Cotter Pin MS24665-134 22
24, 3/16" Bolt AN3-14A 2
25. 3/16" Castle Nut : AN310-3 4
26. Aluminum Bushing, 3/8" x .095 x 1.50 KPACO0060 4
27 . 3/16" Nut Plate K-1000-3 4
28 . Inner Compression Rib-Horizontal Stabilizer KPHS0038 2
29. Outer Compression Rib-Horizontal Stabilizer KPHS0037 2
30. Compression Rib-Vertical Stabilizer KPVS0051 1
31 Jam Nut AN315-640-L 8
31. Jam Nut AN315-640-R 8
32. Tie Rod End AN665-10L 8
32. Tie Rod End AN665-10R 8
33. Clevis Pin AN393-9 16
34. Screw AN526-C1032-R12 4
35. Loctite Blue *** LOC-TITE 0
36. 1/4" Lead Sheet™™ e 0
37. Attach Tang** KPHS0041 14
38. 1/4" Bolt ‘AN4-10 2
39. 1/4" Thin Washer AN960-416L 4
40. 1/4" X 5/8 Steel Washer KSHWO0075 2
41. 1/4" Castle Nut AN310-4 2

*Used on left hand elevator only.
**Builder must modify
***Builder supplies

1/3/2005



50/5Z/¢0

60—-100

REFERENCE INSTRUMENTS
AND ELECTRICAL SECTION
FOR WIRING INSTRUCTIONS

REFERENCE COVERING
SUPPLIES SECTION

9 MD4172

10 RREME S-—7S COURIER
TRIM TAB ASSEMBLY AND INSTALLATION



S-7S COURIER - TRIM TAB ASSEMBLY & INSTALLATION

PAGE 001-10

# DESCRIPTION PART NUMBER QUANTITY
1. Trim Servo*** KSTR0001-1 0
2. Trim Exit Cover * KPCV0026 0
3. Trim Exit Ring * KPCV0027 0
4. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 4
5. Hinge Lock KPTR0018 1
6. Trim Tab Center Rib KPTR0011 1
7. 3/16" Bolt AN3H-5A 2
8. 3/16" Thin Washer AN960-10L 2
9. 3/32" Aluminum Rivet 40APR1/8 12
10. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 40
11. Elevator - RH ** KAEL0021 0
12. Grommet KSACO0002 1
13. Trim Tab Horn - LH KPTR0024-L 1
13. Trim Tab Horn - RH KPTR0024-R 1
14 . 3/16" Single Ear Nut Plate MS21051-L.3 2
15. 3/16" Thick Washer AN960-10 2
16. Trim Tab End Rib KPTR0012 2
17 . Trim Tab, Inboard KPTR0013 1
18. Trim Tab, Outboard KPTR0014 1
19. Trim Tab Center Rib Doubler KPTRO0015 1
20. Nut MS21083N04 3
21 . Machine Screw MS35206-218 3
22 . 1/8" Small Brass Washer AN960-B4 5
23 . Plastic Tie-4" MS3367-4-9 1
24 . Push Rod*** KSTR0001-3 0
25. Clevis Pin*** KSTR0001-5 0
26. Clevis*** KSTR0001-4 0
27 . Cotter Pin*** KSTR0001-6 0
28 . Jam Nut*** KSTR0001-8 0
29. Safety Wireg**** 0
30. Trim Servo Kit KSTR0001 1

*Referenced from Covering Supplies Section
**Referenced from Tail Group Assembly & Installation
*** Included in Trim Servo Kit ***Builder Supplied

6/1/2001



38NL SSO¥0 WOLLO8

\

NOY3IONOT WOLLOE N g

NOLLVTIVLSNI ddvOodd00T4d

S

~
ST

JAIMN 0D SL—S SWUsEk d

\\‘\\ 38NL SSOYO WOLLOd

~J3738NL SS0Y0 WolLod

38NL SSOYO WOLLod

9/1¢/80

NOILYOO1
31V1d d9vVIM

L1—=100



S-7S COURIER - FLOORBOARD INSTALLATION

PAGE 001-12

# DESCRIPTION PART NUMBER QUANTITY
1. Wear Plates KPFUO0556 2
2. 3/16" Large Washer AN970-3 10
3. 3/16" Bolt AN3-6A 10
4. #4 Small Pan Head Screw 4X1/4 PHS 8
5. Floorboard-FWD KPFUO0553 1
6. Floorboard AFT - RH KPFU0188-R 1
6. Floorboard AFT - LH KPFU0188-L 1
7. 3/16" Nut Plate K-1000-3 22
8. 3/32" Aluminum Pop Rivet 40APR1/8 44

8/31/2006



T1—100

S0/02/60

MD4174
REV.A

& 6 RRAENTMSS S-7S COURIER
RUDDER PEDAL INSTALLATION



S-7S COURIER - RUDDER PEDAL INSTALLATION

PAGE 001-14

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-7A 16
2. FWD Rudder Pedal, LH KPCS0225-L 1
2. FWD Rudder Pedal, RH KPCS0225-R 1
3. AFT Rudder Pedal, LH KPCS0226-L 1
3. AFT Rudder Pedal, RH KPCS0226-R 1
4 . 3/16" Thin Washer AN960-10L 38
5. 3/16" Shear Nut AN364-1032A 4
6. 3/16" Large Washer AN970-3 4
7. 3/16" Castle Nut AN310-3 10
8. Rudder Return Spring KPCS0178 2
9. Rudder Pedal Push Pull Tube KPCS0206 2
10. Brake Push Pull Tube KPBS0005 2
11. Small Cotter Pin MS24665-134 10
12. 3/16" Bolt AN3-11 4
13. 3/16" Eye Bolt AN42B-11 2
14 . 3/16" Bolt AN3-4 4
15. 3/16" Thick Washer AN960-10 20
16. 3/16" Countersunk Machine Bolt AN509-1032R14 4
17. Loctite Blue* e 0
18 . Footbar-Rudder Pedals KPRDO0060 2

*Builder Supplied

1/3/2005



10/10/90
_ 1

STATICN 7

/P

MD4175

ATTACH TO AFT RUDDER PEDALS
ww%ﬂ%mwm%wmmzwwwﬂ%m RAEINMES S—7S COURIER
RUDDER SYSTEM ASSEMBLY & INSTALLATION

SL—-100



S-7S COURIER - RUDDER SYSTEM ASSEMBLY & INSTALLATION PAGE 001-16

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt AN4-14A 2
2. Rudder Frame Assembly KARDO0017 1
3. Small Cotter Pin MS24665-134 2
4. 3/16" Bolt AN3-11 2
5. 3/16" Large Washer AN970-3 4
6. Rudder Cable Assembly KACS0026 2
7 . Aluminum Tailwheel Bushing, 1/4" x .028 x .31"* KAAC0042-1 0
8. 1/4" Thick Washer AN960-416 2
9. 3/16" Castle Nut AN310-3 2
10. Small Pulley AN210-1A 4
11. 3/16" Thin Washer AN960-10L 12
12. 3/16" Shear Nut AN364-1032A 8
13. 3/16" Bolt AN3-6A 4
14 . 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 4
15. 1/4" Shear Nut AN364-428A 2
16. 1/4" Thin Washer AN960-416L 4
17 . 3/16" Bolt AN3-7A 2
18. Cable Guide HA-144 4
19. Bolt (1/4-28 x 3/4) KSHW0016 2
20. 1/4" Plain Nut AN345-416 2
21. 3/16" Bolt AN3-17A 2
22 . Spacer Bushing, 3/8" x .095 x 1/2"* KAAC0042-9 0

*Builder must fabricate from raw stock.

2/14/2003



¢0/50/60

RRAEMES S—75 COURIER
FIREWALL INSTALLATION

MD4176

£L1—100



S-7S COURIER - FIREWALL INSTALLATION

PAGE 001-18

# DESCRIPTION PART NUMBER QUANTITY
1. Heater Flange Assembly KASY0003 1
2. 1/4" x .028 Aluminum Tube* KAAC0042-1 0
3. Rubber Grommet MS35489-17 1
4. 3/16" Bolt AN3-5A 6
5. 3/16" Thin Washer AN960-10L 12
6. Plain Clamp AN742-D4 4
7. Spacer KSHWO0042 4
8. Silicone Seal (Hi-Temp)**>* e 0
9. 3/16" Shear Nut AN364-1032A 6
10. Relay** e 0
11. 3/16" Aluminum Rivet - Cherry Q AAPQ-62 10
12 . 3/16" Thick Washer AN960-10 2
13. Grommet KSAC0002 3
14 . Firewall KPFWO0016 1
15. Regulator/ Rectifier> e 0
16. .025 Sht. (2" x 2")* KAAC0042-12 0
17 . Bus Bar AMW 636 3
18. Screw MS27039-0809 6
19. Nut AN365-832A 6
20. Brass Washer AN960-B8 6
21 . Rubber Grommet MS35489-11 1
*Builder fabricates from raw stock
Supplied with engine. 10/15/2003

**Builder Supplied



o o
o) /m 6 o
N 2 | N
< \\\RAR\ o
N FOR_LOCATIONS OF ACCESSORIES e ©
o SEE FIREWALL ATTACHMENT FIGURE DRAWINGS 7
&N / e
o T
! ¢ !
m ! Av\um
!
SIDE PLATE A
MOUNT—RADIO I
@/ J
@

MD4177
REV. D

WEAR PLATES

RRAEIMES 5—75 COURIER
HYDRAULIC BRAKE INSTALLATION



S-7S COURIER - HYDRAULIC BRAKE INSTALLATION

PAGE 001-20

# DESCRIPTION PART NUMBER QUANTITY
1. Vented 1/8"Cap Plug**>* e 0
2. Hydraulic Brake Reservoir KSBS0034 1
3. 90 Degree Fitting KSBS0017 9
4 . Plain Clamp AN742-D4 6
5. 3/16" Stainless Steel Rivet - Cherry Q CCPQ-62 2
6. 3/16" Bolt AN3-10 2
7. 3/16" Bolt AN3-10A 2
8. 3/16" Thin Washer AN960-10L 19
9. 3/16" Shear Nut AN364-1032A 9
10. Straight Fitting KSBS0018 1
11. Cable Swivel Stop 2361 1
12 . 1/4" Thick Washer AN960-416 2
13. Cable Housing Swivel Stop KPBS0009 1
14 . Cable Housing Swivel Stop Bracket KPBS0010 1
15. Small Cotter Pin MS24665-134 7
16 . Parking Brake KSBS0007 1
17 . Control Cable 4-336 1
18. 3/16" Bolt AN3-5 4
19. 3/16" Thick Washer AN960-10 4
20. 3/16" Castle Nut AN310-3 6
21. U-Bracket KPACO0017 2
22 . 5/16" Thin Washer AN960-516L 4
23. 5/16" Shear Nut AN364-524A 2
24 . Master Cylinder - Brake KSBS0031 2
25. 3/16" Bolt AN3-6A 1
26 . Blue Fuel Line - 1/4" FS-FL 2 in
27 . Black Fuel Line - 1/4" KSFS0002 1ft
28 . Tee Fitting KSBS0027 1
29. Nut-Bulkhead KSBS0028 1
30. Hydraulic Brake Line KSBS0019 20 ft
31. Cable Friction Block T-STOP 1
32. 1/4" Cushioned Clamp MS21919-WDG4 1
33. #6 Pan Head Screw 6RX1/2 PHS 6
34 . Brake Reservoir Line KPBS0036 1
35. Socket Head Cap Screw T-SC 1
36. 3/16" Bolt AN3-3A 2
37. Jam Nut* e 0
38. Thread Sealant*> e 0

*Supplied with Brake Cylinder.
**Builder supplied
***Supplied with Brake Reservoir.

6/20/2013



NOILVTIVLSNI TANVd
SSHOOV AHHLLVH HAVIAHOOd

0ZE¥AN

gIbNoo sL—s SsSWiEk Y

10/10/90

1Z—=100




S-7S COURIER - DOORFRAME BATTERY ACCESS PANEL INSTALLATION

PAGE 001-22

# DESCRIPTION PART NUMBER QUANTITY
1. Door Frame - Battery Box Access Panel KPFU0291 1
2. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 11
3. Door - Battery Box Access Panel KPFU0292 1
4 . 8-32 Machine Screw AN526-832R6 10
5. Single Ear Nut Plate MS21051-08 10
6. 3/32" Aluminum Rivet 40APR1/8 20

10/15/2003



800¢/LL/L1L

=TT

—_
—_
?s

o,

===
\

\
\,

=

\
&
~

N\
(€]
~

mmmmmm e

35
/Om% LEG TRUSS
TOP TUBE Voa178
> REV. D
PRVACEN
NPT KOS
D N
g 4~ TO 3
° RIS S—7S COURIER

CONTROL STICK ASSEMBLY AND INSTALLATION

L0—¢00



S-7S COURIER - CONTROL STICK ASSEMBLY & INSTALLATION

PAGE 002-02

# DESCRIPTION PART NUMBER QUANTITY
1. Bolt 1/4 X 1 BOLT 2
2. 1/4" Plain Nut AN345-416 2
3. 3/16" Thin Washer AN960-10L 12
4, 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 8
5. 3/16" Thick Washer AN960-10 18
6. 3/16" Shear Nut AN364-1032A 7
7. Small Cotter Pin MS24665-134 7
8. 1/4" Castle Nut AN310-4 3
9. 1/4" Thick Washer AN960-416 11
10. Flange Bushing KSACO0019-10 8
11. Flange Bushing KSACO0019-8 4
12. 3/16" Bolt AN3-11A 2
13. 3/16" Bolt AN3-5A 2
14 . Control Stick Torque Tube Assembly KACS0032 1
15. 3/16" Bolt, Close Tolerance AN173-15 2
16. Push Pull Tube KPCS0187 1
17. 3/16" Castle Nut AN310-3 4
18. 3/16" Bolt, Close Tolerance AN173-7 2
19. 1/4" Eyebolt AN43B-13A 1
20. 1/4" Thin Washer AN960-416L 2
21. End Cap CS-EC 1
22 . Foam Grip - Control Stick CS-G 1
23. 1/4" Eyebolt AN43B-12A 1
24 . Torque Tube Glide KPCS0069 2
25. Pillow Block KPCS0204 2
26. AFT Control Stick KPCS0085 1
27 . Control Stick Linkage Tube KPCS0058 1
28. 1/4" Tensile Nut AN365-428A 2
29. Control Stick Stop Ring KPCS0013 2
30. 1/4" Bolt AN4-35 2
31. FWD Control Stick KPCS0256 1
32. Control Stick Push Pull Tube Assembly KACS0005 1
33. Pan Head Screw KSHWO0041 4
34 . Control Stick Stop KPCS0177 1
35. 3/16" Bolt AN3-10A 2
36. 1/4" Bolt AN4-14A 4
37. MAC Control Stick Grip KSCS0016 1
38. 1/4" Bolt AN4-7 1
39. 1/4" Large Washer AN970-4 2
40. U-Bracket KPACO0036 2
41 . 3/16" Bolt AN3-15A 1
42 . 1/4" Shear Nut AN364-428A 4
43 . 1-1/2" Torque Tube Mount KPCS0205 1

11/23/2010



MAIYN0D S4-—S SUUERY

ATAWASSY ddnL TINd/HSNd ¥OLVAFTI

z
o
B
o]
(=]

L0/ 10/90

£0-200



S-7S COURIER - ELEVATOR PUSH/PULL TUBE ASSEMBLY PAGE 002-04

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-43 8
2. Arm - Elevator Yoke KPCS0155 2
3. Male Rod End NM-4 2
4. 1/4" Plain Nut AN345-416 2
5. Push Pull Tube, AFT - 1 3/4" KPCS0156 1
6. 3/16" Bolt AN3-21A 2
7. 3/16" Thick Washer ANS60-10 2
8. 3/16" Shear Nut AN364-1032A 2
9. Yoke Fitting - Push Pull Tube KPCS0157 1

10. End Fitting - Yoke Arm KPCS0158 2

6/1/2001



£0/50/60

REFERENCE ELEVATOR

PUSH/PULL TUBE ASSEMBLY
:
10+ |
: G * FLANGE BUSHINGS MUST BUTT UP SNUGGLY
X AGAINST B80TH CENTER BUSHING AND OUTSIDE
3 10% OF PUSH PULL TUBE, MODIFY IF NECESSARY
~o ya:
- < /e,@/ﬂ\@ ** FLANGE BUSHINGS MUST BUTT UP SNUGGLY
> g AGAINST U—BRACKET AND OUTSIDE
- \ OF PUSH PULL TUBE, MODIFY IF NECESSARY
REFERENCE CONTROL STICK %
ASSEMBLY AND INSTALLATION D417

RREYME3 S—7S COURIER
ELEVATOR CONTROL SYSTEM
NG INSTALLATION

§0—-¢200



$-7S COURIER - ELEVATOR CONTROL SYSTEM INSTALLATION

PAGE 002-06

# DESCRIPTION PART NUMBER QUANTITY
1. Small Cotter Pin MS24665-134 5
2. Flange Bushing KSAC0018-3 12
3. Push Pull Tube, FWD - 1 3/4" KPCS0166 1
4. 3/16" Bolt AN3-6 2
5. 3/16" Bolt AN3-25 2
6. 3/16" Bolt AN3-23 1
7. 3/16" Thick Washer AN960-10 6
8. 3/16" Thin Washer AN960-10L 4
9. 3/16" Castle Nut AN310-3 5
10. Flange Bushing * KSAC0019-6 2
11. Idle Bracket KPCS0165 2
12. Aluminum Bushing, 3/8" x .095 x 1.50 KPACO0060 2
13. Bushing, 3/8" x .095 x 1.00" KPACO0159 1

*Flange Bushing must butt up snugly against both Center Bushing and outside of Push Puli Tube,
*Modify if necessary.

6/1/2001



c0/T1/20

ADVIASAAd — NOILVTIVLSNT WALSAS dTdV)D NOHITIV
HAIMNO0D SL—S SR

NMOHS WHISAS 40 40IS (437 “F1ON

LBIVAN

NMOHS H

WLIIN 133HS ANV Sg1y
ONIM WOH4 J30N3¥343
318v0 dvld H

NOILYDIAINIQl 13vd I
804 N3LSAS MNVHEDT113g T
NOILDIS ONIM 01 4353 o s0-200



S-7S COURIER - AILERON CABLE SYSTEM INSTALLATION - FUSELAGE

PAGE 002-08

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-5 1
2. 3/16" Thin Washer AN960-10L 13
3. Lower Aileron Cable KACS0031 2
4 . 3/16" Castle Nut AN310-3 1
5. Small Cotter Pin MS24665-134 13
6. U-Bracket RL-205-T 8
7. 3/16" Tensile Nut AN365-1032A 4
8. 3/16" Bolt AN3-6A 4
9. Multi-Hole Tang ST-16-FLAT 8
10. Pulley KSAC0020 4
11. 3/16" Shear Nut AN364-1032A 8
12. 3/16" Clevis Pin MS20392-2C17 4
13. 3/16" Bolt AN3-7A 2
14 . 3/16" Bolt AN3-3A 4
15. Turnbuckle RL-335-AT 3
16. 3/16" Bolt AN3-24A 2
17 . Small Cable Keeper * KPCS0207 1
18. Small Pulley AN210-1A 2
19. 3/8" Cushioned Clamp MS21919-WDG6 2
20. Cable Keeper * KPCS0208 2
21. 3/16" Thick Washer AN960-10 2
22 . Safety Wire*>* e 0
23. Loc Ring RL 27 1/4 4
24 . Attach Bracket KPAC0132 2

*Builder modifies
**Builder provided

2/14/2003



50/02/60

NOLLV'TIV.LSNI

ANV ATANASSY JHAdTT dV'Id
dIIdN00 sL—s SUER Y

LV, INIOd 1v 38nl1

ONISS0d0  1V3S

S1OVINOD JTANVH dvi4 4l
JY3IH SHIHSYM MOVIS =




S-7S COURIER - FLAP LEVER ASSEMBLY AND INSTALLATION PAGE 00210

# DESCRIPTION PART NUMBER QUANTITY
1. Side Plate Flap Lever KPCS0209 2
2. Flap Handle KPCS0210 1
3. Flap Trip Release Tube KPFL0O089 1
4. Spacer Bushing, 1/4" x .028 x .88" KPCS0172 1
5. Endcap 3/4 ENDCAP 2
6. Spring C-21 1
7. Plastic Shim KPACO0121 2
8. U-Bracket $2-SAB 1
9. Spacer Bushing, 1/4" x .028 x 1.00" KPCS0169 3
10. Spacer Bushing, 1/4" x .028 x .63" KPCS0170 2
11. 3/16" Bolt AN3-12 1
12. 3/16" Shear Nut AN364-1032A 7
13. 3/16" Bolt AN3-15 1
14. 3/16" Bolt AN3-15A 4
15. 3/16" Bolt AN3-16A 1
16. 3/16" Bolt AN3-17A 1
17 . 3/16" Thick Washer ANS60-10 15
18. 3/16" Thin Washer AN9B60-10L 6
19. 3/16" Bolt AN3-10A 1
20. 3/16" Castle Nut AN310-3 2
21. Roller/Spacer Bushing, 3/8" x .095 x .24" KPCS0171 2
22 . Female Rod End NF-3 2
23. Teleflex Retainer Bracket KSCS0001 2
24. Small Cotter Pin MS24665-134 2

11/8/2005



NOLLVTIVISNI ATLLOYHL

JAIN0D SL—S Slulgkd

*
A
m
-
m
Ry
™
prd
[
m
Q
-n
A
o
z
m
z
2]
Z
m
w
m
]
=
]
Z

C8L¥ON

L0/ 10/90

L1—=200



S-7S COURIER - THROTTLE LEVER INSTALLATION

PAGE 002-12

# DESCRIPTION PART NUMBER QUANTITY
1. Flange Bushing KSACO0019-18 3
2. Plastic Washer (.625 dia.) KSAC0042 1
3. AFT Throttle Lever KPCS0102 1
4 . 3/16" Shear Nut AN364-1032A 4
5. 3/16" Bolt AN3-10 1
6. Link Tube KPCS0094 1
7. Knob KSACO0012 1
8. 3/16" Bolt AN3-6 1
9. Nylon Washer KSACO0005 3
10. 1/2" Thick Washer AN960-816 2
11. 3/16" Large Washer AN970-3 2
12. 3/16" Castle Nut AN310-3 4
13. Small Cotter Pin MS24665-134 4
14 . Nylon Washer KSHWO0068 1
15. 3/16" Thick Washer AN960-10 7
16. 3/16" Thin Washer AN960-10L 9
17 . Cable Stop KSHWO0044 2
18. Set Screw (5 mm) KSHWO0043 2
19. 3/16" Bolt AN3-7A 2
20. 3/16" Countersunk Machine Bolt AN509-1032R14 2
21. Throttle Cable Guide KPCS0100 1
22 . Knob KPCS0104 2
23. FWD Throttle Lever KPCS0101 1
24 . Throttle Cable Housing Retention Block KPCS0106 1
25. Machine Screw MS35206-218 2
26. Throttle Cable, 65" * EG-T-CAB 0
27 . Cable Housing * T-CAB-H 0
28 . Spacer KSHWO0042 1

*Referenced from Engine Section

6/1/2001



dUIdN00 S4—S SlUlLEed

NOLLVTIVLSNI INNOW HNIDNH <Zl16

10/10/90

L1O—-¢00



$-78 COURIER - 912 ENGINE MOUNT INSTALLATION

PAGE 003-02

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt AN4-27A 5
2. 1/4" Thick Washer AN960-416 10
3. 1/4" Tensile Nut AN365-428A 5
4. 3/8" Bolt ANB-33A 4
5. 3/8" Thick Washer AN960-616 8
6. Washer 912DONUT-2 4
7. Rubber Washer 912DONUT-3 8
8. Bushing, 1/2" x .058 x 1.00" 912DONUT-4 4
9. 3/8" Tensile Loc Nut AN363-624A 4
10. Engine Mount - AFT KAPWO0026 1
11. Engine Mount - FWD KAPW0027 1

6/1/2001



SN0 cl6

+ ANIDONA

JHd19N 00 SL—s SUUER Y

STN C¢Ll6 XVI0Y Ol SH343d STL6 xx

3NION3 HLIM d3NddNs =

0 'A3d
S8LYAN

J3d33IN SV =

oLoz/1z/ 10

"FJHYMAAVYH TTYNIOIHO HLIM HOVLLV—3d

‘INIONT ANV H0134NgdVO
NIIMLIE AVHL didd 30Vd

¢0—¢00



S-7S COURIER - 912 ENGINE INSTALLATION

PAGE 003-04

# DESCRIPTION PART NUMBER QUANTITY
1. Rotax 912 Engine (ordered seperately) KSPW0063 1
2. Drip Tray KPPW0220 2
3. Sock Head Cap Screw M10-1.5 X 140 SHCS 1
4. Sock Head Cap Screw M10-1.5 X 60 SHCS 3
5. Thread Sealant* 0
6. Compensating Tube KPPW0221 1
7. 3/8" Thick Washer AN960-616 6
8. Black Fuel Line - 1/4" KSFS0002 3 ft
9. Safety Wire* e 0
10. Mount Bracket-Ignition KPPWO0216 1
11. 3/16" Bolt AN3-4A 1
12 . 3/16" Thin Washer AN960-10L 1
13. 3/16" Shear Nut AN364-1032A 1
14 . Loc Washer AN935-416L 1
15. 6MM Nut 6MM HEX NUT 1

*Builder provided

1/21/2010



110Z/S1/90

REFER TO FUEL
TANK INSTALLATION —
SECTION 005 —
FOR FUEL TANK
FITTINGS

TYPICAL MD4186

RREIMES S5—75 COURIER
912 FUEL SYSTEM PART 1

S0—¢00



S-7S COURIER -912 FUEL SYSTEM - PART 1

DESCRIPTION

PART NUMBER

PAGE 003-06

QUANTITY

#

1. Union - Flared Tube - Bulkhead
2. 9/16" Thick Washer

3. Loctite Blue*

4. Nut - Flared Tube Bulkhead
5. 3/8" Hose Fitting

6. Hose Clamp

7. 3/8" Fuel Line

8. Nipple - Flared Tube & Pipe Thread
9. Thread Sealant*

10. Fuel Valve

11. 45 Degree Fitting

12. Cross - Flared Tube

13. FWD Fuel Line - LH

14. FWD Fuel Line - RH

15. AFT Fuel Line

16. Rubber Washer

17 . Fuel Mixer Block

18. Close Nipple

19. Reducer

20. Flush Valve

21. Riser Line - RH

22 . Riser Line - LH

23. Plastic Tie-7.5"

24 . Reducer - External Thread - Flared Tube
25. 45 Degree Fitting

26. Hose Clamp

27 . Black Fuel Line - 1/4"

28. Tee Fitting

29. 90 Withdrawal Fitting

30. Crossover Vent Line

31. Straight Fuel Fitting

32. Clear Fuel Line - 1/4"

33. Pan Head Phillips Bolt

34 . 3/16" Thin Washer

35. Fuel Valve Mount Bracket

36. 1/8" Aluminum Rivet - Cherry Q
37. 3/16" Shear Nut

38. Flat Head Countersunk Screw
39. Clip - Fuel System

40. Tinnerman

41. Cushioned Clamp

42 . #6 Pan Head Screw

*Builder provided

AN832-6D
AN960-916
AN924-6D
30682-6-6
5-6203
27004
AN816-6D
KSFS0018
MS33782-6-6
AN827-6D
KPFS0028
KPFS0029
KPFS0030
KPAC0172
KPFS0031
KSFS0021
KSFS0022
KSFS0011
KPFS0032
KPFS0033
N-TIES
AN919-6D
KSFS0023
5-6202
KSFS0002
AN826-4D
8342
KPFS0095
KSFS0024
KSFS0008
KSHWO0006
AN960-10L
KPFS0037
AAPQ-42
AN364-1032A
8X1SSCR
KSAC0040
A1789-8Z-1
MS21919-WDG6
BRX1/2 PHS

-
WEFRP OO0 ARANOODOONENNNNNNSNPERPRPPRPPRPPRPPRPPRPRPRPRPRPOPRPOOOOWERODNER

=

=

=

6/15/2011



¢102/02/%0

* REPLACES SMALL BANJO FIITTNG IF OPTIONAL GASCOLATOR NOT USED
** OPTIONAL GASCOLATOR INSTALL

MD4187
REV. C

RRAEMES S—75 COURIER ©
FUEL LINE INSTALLATION — FIREWALL FORWARD

80—¢00



S-7S COURIER - FUEL LINE INSTALLATION - FIREWALL FORWARD

PAGE 003-09

# DESCRIPTION PART NUMBER QUANTITY
1. Fuel Pump KSPWO0077 1
2. Fuel Fiter* e 0
3. Cushioned Clamp 5/8" MS21919-DG10 2
4. 3/16" Bolt AN3-4A 2
5. 3/16" Thin Washer AN960-10L 2
6. 3/16" Shear Nut AN364-1032A 2
7 . Reducer - External Thread - Flared Tube AN919-6D 1
8. 1/4" Hose Fitting 30682-4-4 1
9. 90 Degree Fitting AN822-6-2D 1
10. Gascolator Bracket ** KSPW0066 1
11. Straight Withdrawal Fitting 8330 1
12. Hose Clamp 5-6202 4
13. Hose Clamp 5-6203 2
14 . Black Fuel Line - 3/8" 27004 2 ft
15. 3/8" Hose Fitting 30682-6-6 2
16. 90 Degree Fitting ** AN822-6D 2
17 . 1/8" Stainless Steel Rivet - Cherry Q ** CCPQ-41 4
18. 1/8" NPT Nipple KSAC0032 1
19. Gascolator ** KSPWO0067 1
20. Black Fuel Line - 1/4" ** KSFS0002 3 ft
21. Plastic Tie-7.5" N-TIES 4
22 . Straight Withdrawal Fitting ** 8330 1
23. Hose Clamp ** 5-6202 2
24 . Hose Clamp ** 5-6203 2
25. 3/8" Hose Fitting ** 30682-6-6 2
26. Bushing (-1 OPT GASCOLATOR) BPBK0018 1

* Contact ROTAX for recommended fuel filter
** Optional Gascolator

4/20/2013



10/10/90

NOTE: FOR CABLE CONNECTION TO
THROTTLE LEVER REFERENCE
THROTTLE LEVER INSTALLATION MD4188

RRAEDES S—75 COURIER
THROTTLE CABLE INSTALLATION

01—=¢00



S-7S COURIER -912 THROTTLE CABLE INSTALLATION

PAGE 003-11

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-7A 2
2. 3/16" Thick Washer AN960-10 2
3. Loctite Blue*>>* e 0
4 . Throttle Adjuster Ferrule* 0
5. 1/8" Ferrule NUt* 0
6. Cable Housing EG-T-CAB-H 10 ft
7 . Throttle Cable Mount-L KPPW0217-L 1
8. Throttle Cable Mount-R KPPW0217-R 1
9. 3/16" Shear Nut AN364-1032A 2
10. Wire Stop/Screw* e 0
11. Flange Bushing* e 0
12 . Plastic Tie-15" LG-N-TIE 4
13. Cable Housing Endcap ENDCAP-12000 2
14 . Safety Wire*>* e 0
15. Grommet ** KSACO0002 0
16. 3/16" Thin Washer AN960-10L 2
17. M5 X 25 Socket Head Cap Screw KSHWO0072 2
18. Cable End BSCP0030 2
19. Throttle Cable EG-T-CAB 2
*Supplied with Engine.
Referenced from Firewall Installation 10/21/2004

*Builder Supplied



NOLLVTIVLSNI HXOHD <Jl16

o /X ‘.' ;"_f_.,» - (\: |
o /O D ‘:\ W é’%? "
§% &‘ //// -E(;/;{i(‘&(@

dI19N 00 sL—s SUUlgd

v A
68LYAN
S

¢L0z/SL/10

Va %

0
\
—3

TNV INJWNYLSNI



S-7S COURIER - 912 CHOKE INSTALLATION

PAGE 003-13

# DESCRIPTION PART NUMBER QUANTITY
1. Choke Cable BC-105 2
2. Cable Housing EG-T-CAB-H 8 ft
3. Adjuster Cable Ferrule 12553 2
4 . Mixer Plate KPPWO0076 1
5. Cable Swivel Stop 2361 3
6. Cable Friction Block T-STOP 1
7 . Control Cable 4-336 1
8. Plastic Tie-7.5" N-TIES 10
9. Safety Wire* e 0
10. Cable Housing Endcap ENDCAP-12000 4
11. Cable End BSCP0030 2
12. Socket Head Cap Screw T-SC 1

*Builder provided

1/15/2013



I

I

I

I

1

1

1

1

1 -
1

|
L

6002/10/90

/._.O OIL_RETURN
ON BOTTOM OF
ENGINE

@
_~SIDE MOUNT HOLE
~" LOCATED ON LEFT

7

s
01y ()
1;5 <

4
’7”
i

7
fl

i
11

7
il
7!
1
i
i
s
2
1

i
i
07

le)
i
o
gl
17 %
1,

0
1oy
Ay
iy

0
i
17

ot
il
yﬁ
i
g
i
i {l;

BELOW GEAR
BOX

2 A
.
- -

R
5

i
7

dattir
i
(;II/I
o

)

17
17y
'
i

i
&
o
,,2'
brgltegi
St
Jorilid
ferttentin
ity

Y 5
Y i
s
i

¥1—-200

] _q_mm<<>rr/
| OIL PICKUP <

FROM OIL TANK

IMPORTANT:

USE A WRENCH ON THE OIL

= COOLER WHEN TIGHTENING OIL LINES
TO PREVENT CRACKING OIL COOLER.

1y
2

/i
0

i
e

i
i

MOUNT TO HOLE
IN FWD CYLINDER

MD4190
REV. D

RREMES S—7S COURIER
9125 LUBRICATION SYSTEM ASSEMBLY AND INSTALLATION



S-7S COURIER -912ULS LUBRICATION SYSTEM ASSEMBLY & INSTALLATION

PAGE 003-15

# DESCRIPTION PART NUMBER QUANTITY
1. Oil Hose Assembly - Tank to Cooler KAPW0037 1
2. Oil Hose Assembly - Cooler to Pump KAPWO0036 1
3. Oil Hose Assembly - Return KAPWO0038 1
4 . Oil Cooler 21608 1
5. 3/16" Bolt AN3-5A 4
6. 3/16" Thin Washer AN960-10L 16
7. Loctite Blue**** e 0
8. 6MM X 16MM Bolt M6X16 BOLT 1
9. 1/4" Thin Washer AN960-416L 1
10. Bent Oil Cooler Mount KPPW0222 1
11. Threaded Bushing KPPW0180 3
12 . .093 Silicone Sheet*** KPPW0254 2
13. 3/16" Bolt AN3-4A 10
14. 10mm X 35mm Bolt 10MMX35 1
15. Oil Cooler Mount KPPW0223 1
16 . Oil Cooler Mount KPPW0224 1
17 . Upper Oil Cooler Mount KPPWO0071 1
18 . Lower Oil Cooler Mount KPPWO0072 1
19. Plain Clamp AN742-D6 2
20. OilTank* e 0
21. 90 Degree Fitting - Long KSPW0082 1
22 . 3/16" Nut Plate K-1000-3 4
23. 3/16" Shear Nut AN364-1032A 2
24 . Safety Wire**>** 0
25. Medium Temperature Tubing KSPW0069 2 ft
26 . Oil Tank Mount Angle KPPW0225 2
27 . Upper Oil Tank Mount Bracket KPPWO0226 1
28. 3/8" x .035 Aluminum Tube** KAAC0042-11 0
29 . Spacer KSHWO0042 2
30. 8MM X 20MM Bolt M8X20 BOLT 1
31. 1/8" Aluminum Rivet - Avex 1691-0410 8
32. 3/32" Aluminum Rivet 40APR1/8 8
33. Oil Tank Cable Assembly KAPW0028 4
34. 5/16" Thick Washer AN960-516 1
35. Lower Oil Tank Bracket KPPW0228 1
36. Screw AN526-C1032-R12 2
37. 3/16" Tensile Nut AN365-1032A 2
38. Banjo Bolt- M16 x 1.5 x 28 940-878 1
39. 10mm Loc Washer 945-753 1
40. Gasket Ring - 16 x 22 430-622 2

*Supplied with engine
**Builder fabricates from raw stock

***Builder Modifies

**xx* Builder supplied

6/1/2009



A2 ¢0/21/20

-~
o
m
>
z 5
& 2
=
e &
(@]
o b4
I~
o | g
/ Fn

dHI¥N0D S4—S SUUERY
v
TIvM3did

NOILVTIVLSNI WHLSAS ODNITOO0D

9{—-%00



S-7S COURIER - 912 COOLING SYSTEM INSTALLATION

PAGE 003-17

# DESCRIPTION PART NUMBER QUANTITY
1. Radiator KSPWO0071 1
2. Mount Bracket-Radiator KPACO0174 1
3. Radiator Support Tube KPPWO0229 1
4 . Multi-Hole Tang* ST-16-FLAT 2
5. Hose Spring EGCS-HS 2
6. 3/16" Thin Washer AN960-10L 3
7. 3/16" Thick Washer AN960-10 2
8. 3/16" Shear Nut AN364-1032A 4
9. 3/16" Bolt AN3-3A 2
10. 6MM X 16MM Bolt M6X16 BOLT 2
11. 6MM x 12MM Bolt M6X12 BOLT 2
12. 3/16" Bolt AN3-7A 2
13. Loc Washer AN935-416L 2
14 . 1/4" Thick Washer AN960-416 2
15. 1/4" Thin Washer AN960-416L 6
16 . Aluminum Bushing, 3/8" x .095 x .31"** KAAC0042-9 0
17 . Cushioned Clamp MS21919-DG10 1
18. Hose Clamp-1-1/2" 5-5216 4
19. Plastic Tie-7.5" N-TIES 4
20. Radiator Hose - 1" RADIATOR HOSE 5 ft
21. 5/16" Overflow Hose EGCS-OFH 24 in
22 . Safety Wire**>* e 0
23. Overflow Bottle KSPW0072 1
24 . Hose Clamp 5-5256 1
25. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-44 4
26 . Spacer Shim-Mount Bracket KPPW0230 2
27 . Mount Bracket-Coolant Recovery Bottle KPPW0231 1
28. 1/8" Small Brass Washer AN960-B4 4
*Builder Modifies
*% 1 1
Builder fabricates from raw stock 10/15/2003

***Builder Supplied



L0/ 10/90

SUPPLIED WITH
ENGINE

/%#
1

-

~
A
,w )

RRAMES S—7S COURIER
MUFFLER/HEATER WRAP ASSEMBLY

AND INSTALLATION

M04132

8l -¢00



S-7S COURIER-912 MUFFLER/HEATER WRAP ASSEMBLY AND INSTALLATION

PAGE 003-19

*Builder Supplied

# DESCRIPTION PART NUMBER QUANTITY
1. Right FWD Exhaust Manifold-Muffler KAEX0015 1
2. Left AFT Exhaust Manifold-Muffler KAEX0016 1
3. Left FWD Exhaust Manifold-Muffler KAEX0017 1
4 . Right AFT Exhaust Manifold-Muffler KAEX0018 1
5. Muffler Spring KSEX0002 8
6. Hose Clamp 5-5220 1
7 . Muffler Extension KPEX0056 1
8. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-44 1
9. Heater Wrap-AFT KPSY0049 1
10. 3/16" Stainless Steel Rivet - Cherry Q CCPQ-62 8
11. Heater Flange Assembly KPSY0030 2
12. Silicone Seal (Hi-Temp)* e 0
13. Muffler Assembly KAEX0019 1
14 . Heater Wrap-FWD KPSY0050 1
15. 3/16" Bolt AN3-4A 10
16. 3/16" Loc Nut - Steel AN364-1032C 10
17 . 3/16" Thick Washer AN960-10 10
18. 3/16" Thin Washer AN960-10L 10
19. Shim-Heater Wrap KPSY0051 6

6/1/2001



¢L0zZ/SL/10

0¢—¢00

INSTRUMENT PANEL

FIREWALL

*ATTACH TO ENGINE MOUNT TUBE
JUST ABOVE HEATER VALVE.

L

/2.

REV. A

e
HEATER WRAP @

FLANGES

RRAEIMES S5—7S COURIER
HEATER INSTALLATION



S-7S COURIER - HEATER INSTALLATION

PAGE 003-21

# DESCRIPTION PART NUMBER QUANTITY
1. Air Diverter Assembly KASY0005 1
2. Mount Tube-Air Diverter KPSY0052

3. Plastic Tie-7.5" N-TIES

4. Inlet Tube KPSY0053

5. Angle Bracket KPSY0016

6. Cable Swivel Stop 2361

7 . Flapper Arm-Air Diverter KPSY0006

8. Hose Clamp 5-5220

9. 3/16" Bolt AN3-4A

10. 3/16" Bolt AN3-22A

11. 10MM X 20MM Bolt 875-520

12 . 3/16" Thin Washer AN960-10L

13. Grommet** KSAC0002

14 . 3/16" Shear Nut

15. Cushion Clamp

16 . Cushioned Clamp

17 . Cushion Clamp

18. 1/8" Aluminum Rivet - Cherry Q
19. Bushing, 3/8" x .095 x 1.50"*
20. Control Cable

21. Socket Head Cap Screw
22 . #40 Roll Pin

23. 1/4" Thin Washer

24 . Cable Friction Block

25. Duct Hose

*Builder fabricates from raw stock
** Referenced from Firewall Installation

AN364-1032A
MS21919-WDG24
MS21919-DG10
MS21919-WDG3
AAPQ-44
KAAC0042-9
4-336

T-SC
T19-094-0625
AN960-416L
T-STOP

CREET HOSE

ORNRPRRPROMRPRRPRNOMRRRPWRRRENR

(o2}

1/15/2013



¢10zZ/GL/10

d3L4 IV HLIM
d3ariddns d4nvio

|

%ﬂ/’”

J1IL=0071%

NOILLVTIVLSNI LVHH ddVD
JI1IN0D S4—S SUlsk d

INFWNHLSNI

TIVM3AIA

vV A3
v6LYAN




S-7S COURIER - CARB HEAT INSTALLATION

PAGE 003-23

# DESCRIPTION PART NUMBER QUANTITY
1. Heat Exchanger KAPW0029 2
2. Duct Hose KPSY0046 2 ft
3. Hose Clamp 5-5228 4
4 . 3/16" Thick Washer AN960-10 6
5. 3/16" Bolt AN3H-4A 6
6. Safety Wire* e 0
7. Carb Heat Body KAPWO0031 2
8. Air Filter EG-AF-503/582 2
9. Stepless Screw Clamp KSPWO0073 2
10. Silicone Seal (Hi-Temp)* 0
11. Spring KSPWO0074 2
12. Adjuster Cable Ferrule 12553 4
13. Cable Housing EG-T-CAB-H 10 ft
14 . Throttle Cable EG-T-CAB 2
15. Cable Housing Endcap ENDCAP-12000 4
16. Cable Swivel Stop 2361 5
17 . 1/4" Thin Washer AN960-416L 2
18. Cable End BSCP0030 2
19. Control Cable 4-336 1
20. Mixer Plate KPPWO0076 1
21 . Valve Shaft KAPWO0032 2
22 . Cable Friction Block T-STOP 1
23. Socket Head Cap Screw T-SC 1
24 . Plastic Tie-7.5" N-TIES 2
25. Screw MS35265-15 6
26 . Carb Heat - Valve KPPW0240 2
27 . 1/8" x 1/2" Roll Pin ROLL PIN 1/8X1/2 2
28. Flange Bushing KSAC0019-8 4
29. 5/16" Pan Head Machine Screw MS35206-242 4
30. 5/16" Loc Washer MS35338-42 4
31. Carb Heat - Flange KPPW0239 2
32. Nut MS21083N04 6

*Builder Supplied

1/15/2013



NOILVTIVLSNI ANV ATdNASSV X0d AdHLLVA

JHINN0D sL—s SWiEkd

oLoz/1z/10

dION3T0S Ol

m
TIVM3LId NO

\
o ®.

NI q

\
\
\
//\ / AN
V2 N
\ - - ’7)»7»?7\ ’)»))»i q

\ - — = - =

/ \\ \& \\\¢\$.
\u \(_»l

Ad3llve WO&I_—I/

S NOILVLS
C

vV A3Y
S6LYAN

LO—¥00



S-7S COURIER - BATTERY BOX ASSEMBLY & INSTALLATION PAGE 004-02

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-4A 4
2. 3/16" Thin Washer AN960-10L 4
3. 3/16" Nut Plate K-1000-3 3
4. 3/16" Bolt AN3-3A 2
5. Battery Bar BAT-BAR-503/582 1
6. Small Cotter Pin MS24665-134 2
7 . Battery* PS12150-NB 0
8. Battery Box Mount Plate BAT-BOX-2 1
9. Battery Box Front Plate BAT-BOX-1 1
10. Battery Box Support Angle BAT-BOX-3 2
11. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 6
12. 3/32" Aluminum Pop Rivet 40APR1/8 6
13. Battery / Solenoid Cable KAES0005 1
14 . Battery / Ground Cable KAES0004 1
15. 3/16" Shear Nut AN364-1032A 3

*May be purchased separately.

1/21/2010



0 ‘A3
96L¥aN

dATdN0D SL—S SlulEed

Y3IAN3IS dINddNS XVIOd HLIM MJOM LON TUM 39NVO FINSSIHd

30dN0SYIMOd
170A 21 0L

3NION3 NO d3AN3S

ANV aNNO¥9 0L INIONI NO

43AN3S Ol

3ANIONT Z16
404 ONILL3S
HOLIMS dId

TIVLI3a HOVL OdA

TVOIdLOATH ANV SINHNAHLSNI

0L0z/12/10

3NIONT SZ16 Ol H343H ks
0 OdA 310N

N

a3sn ¥3AN3s / 3onvo
NO ONION3d3a AYVA TUM ONIYIM 3F4NSS3dd 110

3NIONI HLIM S3IWNOD
Y3AN3IS 3YNSS3dd IO

/

EVANRENLERE]
d04 VNNV

18VIS—140S
S[OF]

SNOILO3INNOD

3INION3
HLIM JNOD
SYOLO3INNOD

S1dvd OAY3S WML

4300141

HOVL JHL WOdd
3N3IIS MoV1g
JTONIS V NI
3V SIIIM HOVL
H1089

NOILVTIVLSNI
XVL10d
Ol d3439 *x

HOLIMS

NOILINOI HLIM
g3nddns

8l Jaold

\
144

e
A

SNOILONYLSNI
SYIYNLOVANNYAN
d3d 3dIM

\ 7

i
©)

9l

dv3O NIV 33S
ONIFIVA 937 ¥v3O
HY NI ¥3AN3S

INIONI HLIM

S3INOD ON1d
dhnd

[44 S

[c;
él N N

Cx

d307INg A9 d3NINY3130 39
0l S3IHOLIMS % SH3IMVIHEx

TIVISN| OL

3onve T
VO HLIM
a3anToNI

o

L

]

) ©
0¢ %@ % 8

<P
(WNOILO)  (IvV13Q oL ¥343y) 6
1v0 NdY
N

||| oo SsnNg ANNOYO

AN

JLLVLS/1011d 0L ¥343y

/

NOILO3S ONIM OL |
/83:138 ONIINNOW ¥04 !

d3ddind3 4
Y3IANOISNYL OL

HOLVOIONI
Q33ds div
Y3I1IN dNOH

¢£0—v00



S-7S COURIER - INSTRUMENTS & ELECTRICAL

PAGE 004-04

# DESCRIPTION PART NUMBER QUANTITY
1. Hour Meter - VDO* KSPW0022 0
2. Vertical Speed Indicator - Feet per Minute* KSAV0008 0
3. Altimeter* KSAV0001 0
4, Air Speed Indicator* KSAV0017 0
5. Battery/Ground Cable**>* e 0
6. Oil Pressure Gauge* e 0
7. Oil Temperature Gauge - VDO** KSPWO0017 0
8. RPM Gauge - VDO* KSPWO0028 0
9. Cylinder Head Temperature Gauge - VDO* ** KSPWO0017 0
10. Battery/Solenoid Cable**>* e 0
11. Solenoid/Starter Cable KAES0003 1
12. Starter/Ground Cable KAES0007 1
13. 12 Gauge Wire* e 0
14. 5 Wire Bundle - 26 Gauge Wire KSES0022 26 ft
15. 20 Gauge Wire* e 0
16. Trim Position Indicator***** . 0
17. Solenoid **** e 0
18. Regulator/Rectifier ***+ e 0
19. 14 Gauge Wire* e 0
20. Outside Air Temperature Gauge Kit - VDO* KSIP0009 0
21. Voltmeter - VDO* KSES0009 0
22 . Battery, 912*+ e 0
23. Ignition Switch KSES0027 1
24 . 2 Plex - 20 Gauge Wire* e 0
25. Master Switch* e 0
26. 1/4" Bolt AN4-10A 1
27. 1/4" Steel Shear Nut AN364-428C 1
28. Capacitor - 22,000 microFarad / 25v* - 0
29. Hour Meter Relay Assembly KAES0016 1
30. 3/16" Aluminum Rivet - Cherry Q AAPQ-62 1

*Optional or Builder supplied **Oil Temperature & CHT use the same type of gauge.

***Referenced from 912 battery box installation. ****Supplied with engine.

*****Reference Mac Servo Kit.

1/21/2010



c0/zl/z0

NOILVTIVLSNI VNNHALNV NOILVOINNINNOD
¥ HAANOdSNVHL dOLVOOT ADNHADIHNA
dATIN0D SL—S SUWULERY

d34dIN03 0S4l
TOYLINOD JLOW3Y
Ol Ol L1O3NNOD

7,

NOILYTIVLISNI
ANV ASSVY QT3IHSANIM

e WOY4 J30N3Y343y

GO-$00



S-7S COURIER - ELT AND COMMUNICATION ANTENNA INSTALLATION

PAGE 004-06

# DESCRIPTION PART NUMBER QUANTITY
1. ELT-Battery Case * KSES0025-1 0
2. ELT-Mount Tray * KSES0025-3 0
3. ELT-Front Strap * KSES0025-4 0
4 . ELT-Battery Strap * KSES0025-5 0
5. ELT-External Antenna * KSES0025-6 0
6. Antenna Backing Plate - COMM KPAV0012 1
7. ELT-Antenna Unit * KSES0025-9 0
8. ELT-Connecting Cable * KSES0025-10 0
9. Pan Head Machine Screw MS35206-228 4
10. Plastic Tie-7.5" N-TIES 6
11. Tinnerman LHA4972-5-62 4
12. ELT-Antenna Mount Plate KPAV0011 1
13. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 6

*Supplied with ELT.

3/5/2004



ﬂ

S0/61/60

NOILVTIVLSNI LNAONW XDVI
JAN0D SL—S WL

L0-+0Q




S-7S COURIER - JACK MOUNT INSTALLATION PAGE 004-08

# DESCRIPTION PART NUMBER _QUANTITY
1. Forward Jack Mount KPAV0015 1
2. Aft Jack Mount KPAV0016 1
3. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 4
4. 5/8" Non Cushioned Clamp AN742-D10 3
5. 3/16" Thin Washer AN960-10L 4
6. 1/2" Non Cushion Clamp AN742-D8 1

9/29/2005



10/10/90
60—+00

VERTICAL SPEED
INDICATOR

TO UNION ELBOW
LOCATED ON LH
WING

STATIC

MD4200

TRANSPONDER ENCODER RRAAINMNSS S—75 COURIER
(IF EQUIPPED) PITOT /STATIC TO INSTRUMENTS

INSTALLATION



S-7S COURIER - PITOT/STATIC TO INSTRUMENTS INSTALLATION PAGE 004-10

# DESCRIPTION PART NUMBER QUANTITY
1. Male Connector KSPT0002 4

2. Union Tee KSPT0003 3

3. PitotStatic Tubing KSPT0004 0

4. 90 Degree Elbow KSPT0006 1

6/1/2001



L1/S1/90

* NOTE HINGE CUBE ORIENTATION
** INSTALL AFTER COVERING AND PAINTING

MD4201

FUSELAGE

VERTICAL RISER RRAENMNS S—7S COURIER
WING — UNIVERSAL HINGE

L0—G00



S-7S COURIER - WING - UNIVERSAL HINGE

PAGE 005-02

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt * ** AN3-24A 0
2. 3/16" Bolt * AN3-23A 0
3. Side By Side Nut Plate * MS21086-L3 0
4. 3/32" Aluminum Rivet * 40APR1/4 0
5. 3/16" Shear Nut * AN364-1032A 0
6. Spacer Bushing, 1/4" x .028 x 1 7/8"*** KAAC0042-1 0
7 . Trailing Edge Spar Root Fitting Assembly W-TES-RF 2
8. 5/16" Tensile Nut AN365-524A 2
9. 1/4" Thick Washer AN960-416 8
10. 1/4" Shear Nut AN364-428A 4
11. 1/4" Bolt AN4-16A 2
12. 1/4" Thin Washer AN960-416L 8
13. Hinge Cube KPWI0520 2
14 . 1" U-Bracket ** SU-118 2
15. 5/16" Bolt AN5-16A 2
16. 5/16" Thick Washer AN960-516 4
17. 1/4" Bolt AN4-15A 2
18. 5/16" Thin Washer AN960-516L 2
*Referenced from Wing - Main Structure.
Installed post covering and painting. 6/15/2011

***Builder must fabricate from raw stock



110Z/S1/90

*  REFERENCED FROM WING FUEL TANK INSTALLATION
** REFERENCED FROM AILERON ASSEMBLY AND INSTALLATION

©
Lo
IS

N
>

RREYMES S-75 COURIER
WING — MAIN STRUCTURE ASSEMBLY

£0—G00



S-7S COURIER - WING - MAIN STRUCTURE ASSEMBLY

PAGE 005-04

# DESCRIPTION PART NUMBER QUANTITY
1. 3/32" Aluminum Rivet 40APR1/8 4
2. 1/4" Bolt AN4-36A 4
3. 1/4" Bolt AN4-35A 2
4. Tip Bow KPWI0377 2
5. Leading Edge Spar - RH KPWI0579-R 1
5. Leading Edge Spar - LH KPWI0579-L 1
6. U-Bracket S2-SAB 2
7. Inner/Outer Compression Tube WC-10 2
8. 3/16" Bolt AN3-14A 4
9. Trailing Edge Spar - RH KPWI0580-R 1
9. Trailing Edge Spar - LH KPWI0580-L 1
10. Compression Tube KPWI0588 2
11. 3/16" Bolt AN3-20A 4
12. 3/8" Thick Washer AN960-616 2
13. 3/16" Nut Plate K-1000-3 4
14. 3/16" Bolt AN3-23A 6
15. Teleflex Retainer TG-EH 2
16. 3/16" Thin Washer AN960-10L 30
17. 3/16" Shear Nut AN364-1032A 28
18. 1/4" Shear Nut AN364-428A 12
19. 1/4" Thin Washer AN960-416L 24
20. 3/16" Thick Washer AN960-10 30
21. Drag Brace KPWI0374 2
22 . Compression Tube KPWI0376 2
23. Tinnerman A1789-8Z-1 16
24 . 1/8" Aluminum Rivet - Cherry Q AAPQ-44 12
25. Plain Clamp AN742-D4 2
26. 3/16" Bolt AN3-7A 2
27. Foam Strip, 1/4" x 1/2" FS-1/4"x1/2" 2 ft
28. Compression Tube Doubler KPWI0353 2
29. 3/16" Stainless Steel Rivet - Cherry Q CCPQ-64 18
30. Strut Attach Plate W-SAP 4
31. Bell Crank Brace-Control System KPCS0211 2
32. Bell Crank Brace-Control System KPCS0212 2
33. Cable Guide CS-0OCG 2
34. Aileron Cable Rub Block - LH KPCS0091-L 1
34. Aileron Cable Rub Block - RH KPCS0091-R 1
35. Spacer Bushing SB-3/8X3 6
36. Long Wing Channel W-WCL 8
37. Teleflex Retainer Bracket KSCS0001 2
38. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 2
39. 3/16" Aluminum Rivet - Cherry Q AAPQ-62 12
40. 1/4" Bolt AN4-26A 6
41. 3/16" Bolt AN3-15A 12

10/1/2011



S-7S COURIER - WING - MAIN STRUCTURE ASSEMBLY - CONTINUED

PAGE 005-05

# DESCRIPTION PART NUMBER QUANTITY
42 . 3/16" Bolt AN3-16A 2
43. 3/16" Bolt AN3-5A 2
44 . U-Bracket KPCS0213 2
45. Door Upcatch Socket D-UCS 2
46. 3/8" Bolt ANG6-35A 2
47 . 3/8" Tensile Loc Nut AN365-624A 2
48. Door Upcatch KPDR0043 2
49 . Drag Brace KPWI0375 2
50. 3/16" Side by Side Nut Plate MS21086-L3 2
51. Wing Hinge Bracket W-HB 6
52. 3/16" Tensile Nut AN365-1032A 2
53. Spacer Bushing SB-3/8X2 6
54. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 14
55. Folding Jury Strut Bracket JS-BK 2
56. Top Plate-Rub Block KPCS0092 2
57. 3/32" Aluminum Rivet 40APR1/4 8
58. 3/16" Stainless Steel Rivet - Cherry Q CCPQ-62 8
59. Leading Edge Spar Doubler KPWI10264 2
60. Wing Root Bottom Gap Seal - RH KPWI0587-R 1
60. Wing Root Bottom Gap Seal - LH KPWI0587-L 1
61. 1/2" Black Foam Tape KSAC0021 9 ft
62. #6 Pan Head Screw 6RX1/2 PHS 4
63. Fillet - Flap KPFL0140-L 1
63. Fillet - Flap KPFL0O140-R 1
64 . 1/8" Stainless Steel Rivet - Cherry Q CCPQ-44 12
65. Leading Edge Spar Root Doubler KPWI0355 2
66. Leading Edge Patch KPWI0356 2
67. 3/16" Bolt AN3-24A 2
68. 1/8" Aluminum Rivet - Avex 1691-0410 4
69. Flap Fillet Attach Strip* KPFL0O141 1
70. #8 Pan Head Screw 8x1/2 PHS 16

*Builder modifies

10/1/2011



110Z/G1/90

O— V¢
@7

S3IH4IAON d3ATING

JAIMN0D SL—S SUsikd

SOCYaN
Z ~N
8Z_ ’
2708
o d

S?L/

/

(4

NOLLVTIVLSNI ANV ATdINASSV MNV.L THNAd DNIM

L0—VS00



S-7S COURIER - WING - FUEL TANK ASSEMBLY & INSTALLATION

PAGE 005A-02

# DESCRIPTION PART NUMBER QUANTITY
1. Wing Tank - Mount Bracket KPFS0007 12
2. Straight Withdrawal Fitting 8330 4
3. Outer Tank Support KPFS0040 2
4. Fuel Tank KPFS0092 2
5. U Bracket KPACO0055 2
6. Tank Withdrawal Fitting KPFS0017 8
7. U-Bracket S2-SAB 2
8. Inner Compression Tube * WC-10 0
9. 3/16" Bolt AN3-3A 12
10. 3/16" Thick Washer AN960-10 12
11. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 4
12. Fuel Pick Up Line - RH KPFS0094-R 1
12 . Fuel Pick Up Line - LH KPFS0094-L 1
13. Thread Sealant *»*» e 0
14 . 3/16" Bolt AN3-14A 2
15. 3/16" Bolt AN3-13A 2
16. 3/32" Aluminum Rivet 40APR1/8 8
17. Loctite Blue*>* e 0
18 . Nut - Flared Tube Bulkhead AN924-5D 10
19. 1/2" Thick Washer AN960-816 10
20. 3/16" Stainless Steel Rivet - Cherry Q CCPQ-64 2
21 . Straight Fitting AN816-6-2D 2
22 . Rubber Washer KSFS0010 10
23. O-Ring KSFS0009 10
24 . 1/8" Stainless Steel Rivet - Cherry Q CCPQ-44 24
25. 1/8" NPT Nipple KSAC0032 4
26. Coupler AN910-1D 4
27 . 90 Degree Fitting AN822-4D 2
28. Black Fuel Line - 1/4" KSFS0002 3 ft
29. 3/16" Side by Side Nut Plate MS21086-L3 4
30. Hose Clamp 5-6202 4
31. Straight Fitting AN816-4D 2
32. Outboard Vent Line KPFS0098 2
33. Elbow - Internal Thread AN916-1D 2
34 . Rubber Grommet MS35489-11 4
35. Straight Fuel Fitting KSFS0024 2

*Referenced from Wing - Main Structure.
**Builder Supplied

2/14/2012



1102/G1/90

—S SWskd

ATANHSSY dVD "TdNd

ddIdN 00 S4

vV A3
C¥SSAN

EIO\EKEEES

ANVL 14N4 40
d0Ll JON3d343d
INVIV3S

0¢/Z MOd

NIMS 1O0d d3ddn

£0—VvS00



S-7S COURIER - WING - FUEL CAP ASSEMBLY

PAGE O005A-04

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Rivet - Avex 1691-0410 24
2. Cover Ring KPWI0616 2
3. 3/16" Countersunk Machine Screw MS24694-S53 12
4 . Fuel Cap Assembly - Flush KSFS0035 2
5. Fuel Scupper KPWI0615 2
6. Capture Ring KPWI0547 2
7 . Retainer KPWI0614 2
8. 3/16" Loc Nut - Steel AN364-1032C 12

7/28/2014



110Z/S1/90

NOILLVTIVLSNI

DNIM
ATdVDO ANV MINVIOTIHH NOJdATIV

gdld ONIM
OL 13AlS

JAIN0D SL—S SlUlElRd

Y0Cyan

NOYF1IV 3ONId343d

ATGNISSY

10—8S00



S-7S COURIER - WING - AILERON BELLCRANK AND CABLE INSTALLATION

PAGE 005B-02

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt AN4-14 2
2. 1/4" Thick Washer AN960-416 4
3. Male Rod End NM-4 4
4. 1/4" Castle Nut AN310-4 2
5. Spindle-Bell Crank KPCS0214 2
6. Bell Crank Upper Arm - LH KPCS0215-L 1
6. Bell Crank Upper Arm - RH KPCS0215-R 1
7. 3/16" Bolt AN3-6 4
8. 3/16" Large Washer AN970-3 4
9. 3/16" Castle Nut AN310-3 6
10. Small Cotter Pin MS24665-134 8
11. Bell Crank Arm-Control System KPCS0216 2
12 . 5/8" Thin Washer - Stainless Steel AN960C-1016L 4
13. 3/16" Bolt AN3-12A 2
14 . 3/16" Thin Washer AN960-10L 18
15. 3/16" Shear Nut AN364-1032A 10
16 . Bearing - Control System KSCS0019 4
17 . 3/16" Bolt AN3-20A 8
18 . Bearing Mount Block - Bellcrank KPCS0217 4
19. Aileron Link Cable KPCS0219 2
20. Aileron Cable KPCS0220 2
21. 1/4" Plain Nut AN345-416 4
22. 1/8" Aluminum Rivet - Cherry Q AAPQ-44 12
23. Bushing-Aileron KPAC0182 4
24 . 3/4" Push/Pull Tube End Fitting CS-3/4PTEF 4
25. Push/Pull Tube-Aileron KPCS0218 2
26. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 16
27 . 1/8" Aluminum Rivet - Avex 1691-0410 8
28 . Bushing 1/4" x .028 x 3/8"* KAACO0042-1 0
29. 3/16" Thick Washer AN960-10 2
30. #10 SS Washer BSHW0022 2
31. Rib Reinforcement - Bellcrank - LH KPWI0552-L 1
31. Rib Reinforcement - Bellcrank - RH KPWI0552-R 1
32. 3/16" Bolt AN3-7 2

*Builder fabricates from raw stock

6/15/2011



1102/S1/90

* RIB FOR RH WING SHOWN
RIB FOR LH WING IS A MIRROR IMAGE

7/
% ** BUILDER MODIFIES

\Z

MD5541

RREIDES S5—7>5 COURIER
WING — ROOT RIB ASSEMBLY

10—0G00



S-7S COURIER - WING - ROOT RIB ASSEMBLY PAGE 005C-02

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 14
2. Rib Attach Clip - AFT * KPWI10460 2
3. Root Rib - RH KPWIO571-R 1
3. Root Rib - LH KPWIO571-L 1
4. Rib Attach Clip - FWD * KPWI0459 2

*Builder modifies

6/15/2011



* RIBS FOR LH WING SHOWN
RIBS FOR RH WING ARE MIRROR IMAGE

1102/S1/90

(RIB LOCATIONS #4 & #11)

** RIVET CLIPS TO SPARS BEFORE RIVETING TO RIB

MD5523

RREIDES S5—7>5 COURIER
WING RIB ASSEMBLY

£0—0G00



S-7S COURIER - WING - RIB ASSEMBLY PAGE 005C-04

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 140

2. Rib Attach Clip - AFT KPWI10460 20

3. Wing Rib - LH KPWI0543-L 10

3. Wing Rib - RH KPWI0543-R 10

4. Rib Attach Clip - FWD KPWI0459 20

5. Serrated Grommet Strip KSAC0023 15 in

6/15/2011



1102/SL/90

TIP RIB FOR LH WING SHOWN
TIP RIB FOR RH WING IS A MIRROR IMAGE

RREMES S—7> COURIER
WING TIP RIB ASSEMBLY

MD5522

G0—0600



S-7S COURIER - WING - TIP RIB ASSEMBLY PAGE 005C-06

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 24
2. Rib Clip Trailing Edge - LH KPWI0372-L 1
2. Rib Clip Trailing Edge - RH KPWI0372-R 1
3. Wing TipRib - LH KPWI10544-L 1
3. Wing Tip Rib- RH KPWI0544-R 1
4., Rib Clip Leading Edge - LH KPWI0373-L 1
4., Rib Clip Leading Edge - RH KPWI0373-R 1

6/15/2011



¢102/80/%0

VOIdAL

310N

‘ATNO ONIM ANVH—1437 NI
A3ITVLISNI 38 7TIM SINN
101ld ANV OIVIS LL# W3l

¥378N0A TYNYIINI ¥vdS OL

3INA SYIYV 3ISIHL NI € SLIAY 3SN SdIND LV *x

JAIIN0D SL—s SlWiskd

NO QITIVISNI (14V % aMd HLOE) SO gy *

TVLAN LHHHS ANV SHId ONIM

AINO SNOILYOOT (2) 3S3HL NI g1y 40 3AIS 100Y

vV A3Y
LZGSAN

£0—0G00



S-7S COURIER - WING - RIBS & SHEET METAL

PAGE 005C-08

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 126
2. Leading Edge Tip Wrap - LH KPWI0359-L 1
2. Leading Edge Tip Wrap - RH KPWI0359-R 1
3. 1/8" Aluminum Rivet - Cherry Q AAPQ-44 14
4 . Rib Stringer - Outboard KPWI0550 4
5. 1/8" Aluminum Rivet - Avex 1691-0410 4
6. Upper Root Skin - Wing KPWI0569 2
7 . Root Skin Stiffener KPWI0574 22
8. Lower Root Skin - Wing - LH KPWI0570-L 1
8. Lower Root Skin - Wing - RH KPWI0570-R 1
9. Wing Leading Edge Wrap KPWI0551 2
10. Bolt Cover KPWI10208 2
11. Pitot/Static Line KSPT0004 56
12. Flap Teleflex - 16' MORSE CABLE-16 2
13. Rib Stringer - Inboard KPWI0575 4
14 . 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 4
15. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 44
16. Safety Wire*> e 0
17 . 1/8" Stainless Steel Rivet - Flush CCC-42 380
18. Plastic Tie-7.5" N-TIES 16
19. 3/32" Aluminum Rivet 40APR1/8 2
20. Leading Edge Wrap Stringer - Outboard KPWI0567 2
21. Anti-Chafe * KPWI0612 1
22 . Leading Edge Wrap Stringer - Inboard KPWI0576 2
23 . Pitot/Static Probe Assembly KAPT0002 1
24 . Union Elbow KSPTO0005 4
25. Double Stick Foam Tape*>* 0
26 . Rib Stringer - Tip Rib KPWI0582 4
27 . Plunger ** AD0627 0
28 . DP-460 Epoxy Adhesive ** DP-460 0
29. Mixer Tube ** AD0293 0

*Builder Modifies
**Builder supplied.

1/30/2014



110Z/S1/90

AN
SEE WING RIBS AND SHEET 4 N\/
METAL DRAWING FOR PART CALL OUT > 19
8

RAAEIMES S5—75 COURIER
FLAP ASSEMBLY AND INSTALLATION

L0—Ads00

MD4207



S-7S COURIER - WING - FLAP ASSEMBLY AND INSTALLATION

PAGE 005D-02

# DESCRIPTION PART NUMBER QUANTITY
1. Flap Frame Ass'y KAFL0016 2
2. 3/16" Bolt AN3-14A 10
3. 3/32" Aluminum Rivet 40APR1/8 12
4. 3/16" Shear Acorn Nut 22NKMO02 8
5. 3/16" Nut Plate K-1000-3 6
6. 3/16" Thin Washer AN960-10L 20
7. Flap Horn Attach Angle, LH KPFL0094-L 2
7 . Flap Horn Attach Angle, RH KPFL0094-R 2
8. Small Cotter Pin MS24665-134 8
9. Control Surface Gap Seal GAP-2 4
10. 3/16" Bolt AN3-10A 4
11. Aileron Clip W-A-CLIP 4
12 . Spacer Bushing-Aileron/Flap 1/4"x.028x1/2"* KAACO0042-1 0
13. 1/8" Aluminum Rivet - Avex 1691-0410 26
14. Female Rod End NF-3 2
15. Wing Hinge Bracket W-HB 6
16. 3/16" Thick Washer AN960-10 16
17 . Aileron Clip KPACO0191 2
18. 3/16" Bolt AN3-15 6
19. 3/16" Castle Nut AN310-3 8
20. 3/16" Bolt AN3-10 2

*Builder fabricates from raw stock

6/15/2011



zLoz/10/20

\ NOTE: RIGHT AILERON SHOWN

* ARM PORTION OF AILERON
HINGE IS POSTIONED TOWARD
AFT AND TIP OF WING.
FLANGE FACES TOWARD ROOT
OF WING.

REFERENCE AILERON BELLCRANK AND
CABLE INSTALLATION

RNE

MD5545
REV. A

/ ~ |
7* /\/mm_wmmmzom TRAILING EDGE SPAR

RREMES S—75 COURIER
AERO—SERVO AILERON ASSEMBLY

AND INSTALLATION

¢£0—Ads0o0



S-7S COURIER - WING - AERO-SERVO AILERON ASSY AND INSTALLATION

PAGE 005D-04

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-10A 2
2. 3/16" Thin Washer AN960-10L 16
3. 3/16" Bolt AN3-20A 2
4 . Aileron Frame Assembly KAALO0015 2
5. Aileron Clip W-A-CLIP 2
6. 3/16" Bolt AN3-7A 4
7 . Aileron Hinge - LH KPALO112-L 2
7 . Aileron Hinge - RH KPALO112-R 2
8. 3/16" Thick Washer AN960-10 8
9. Aileron Horn KPALO124 2
10. Aluminum Bushing, 1/4" x .028" x 1/2" * KAAC0042-1 0
11. Adhesive - Superglue*> e 0
12. 3/16" Bolt AN3-4A 4
13. 3/16" Bolt AN3-25A 4
14 . 3/16" Shear Acorn Nut 22NKMO02 2
15. 3/16" Shear Nut AN364-1032A 8
16 . Aileron Attach Angle - LH KPALO0125-L 1
16 . Aileron Attach Angle - RH KPAL0125-R 1
17 . 3/16" Side by Side Nut Plate MS21086-L3 4
18. 3/16" Spherical Bearing KSHWO0089 4
19. 3/32" Aluminum Rivet 40APR1/4 8

*Builder fabricates from raw stock
** Builder supplied

2/1/2012



110Z/10/01

LIFT

MD4209
REV. A

RIS S—7S COURIER

STRUT ASSEMBLY &

INSTALLATION

L0—3G00



S-7S COURIER - WING - LIFT STRUT ASSEMBLY & INSTALLATION

PAGE O005E-02

# DESCRIPTION PART NUMBER QUANTITY
1. 5/16" Shear Nut AN364-524A 10
2. 1/4" Shear Acorn Nut 52NKTE-048 4
3. 5/16" Bolt AN5-12A 2
4. 5/16" Bolt AN5-13A 4
5. Loctite Blue**>* 0
6. 5/16" Thick Washer AN960-516 12
7. AFT Connector - Lift Strut LS-ACU-2 2
8. Forward Lift Strut Connector LS-FCU 2
9. AFT Lift Strut KPLS0046 2
10. 1/4" Thin Washer AN960-416L 8
11. 3/16" Stainless Steel Rivet - Cherry Q CCPQ-64 12
12. Gusset Plate 116-S-GUSS-A 2
13. Lower Connector - Lift Strut LS-SC-F-ALUM 2
14 . .020 SHT. X 75" X 8" * ** KAACO0042-6 0
15. 5/16" Bolt AN5-17A 2
16. FWD Lift Strut KPLS0014 2
17 . 1/4" Bolt AN4-15A 4
18 . Spacer Bushing, 3/8" x .035 x .50" * KAAC0042-11 0
19. 5/16" Thin Washer AN960-516L 12
20. 3/8" Plain Nut MS35650-3382 2
21. 5/16" Bolt AN5-14A 2
22 . 5/16" Shear Acorn Nut 52NKTE-054 2
23. Gusset Plate 116-S-GUSS-B 2
24. 5/16" Bolt AN5-11A 2
25. 3/16" Bolt AN3-13A 4
26. 3/16" Thick Washer AN960-10 8
27 . Adjuster End S-AE-3/4 2
28. Rod End 3/8X24 ROD END 2
29. 3/16" Shear Nut AN364-1032A 4

*Builder must fabricate from raw stock
**Use only if neccessary.
*** Builder Supplied

10/1/2011



110z/10/01

NOILLVTIVLSNI LOYLS AdAr
JAIIN0D sL—S SUWER

NOILVOI4ILNIdl 1dvVd 04
NOILO3S ONIM Ol 3444 £0—3500



S-7S COURIER - WING - JURY STRUT INSTALLATION

PAGE O005E-04

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Eyebolt AN43B-15A 2
2. 3/16" Bolt AN3-14A 2
3. 3/16" Thin Washer AN960-10L 8
4. 3/16" Shear Nut AN364-1032A 2
5. 1/4" Thin Washer AN960-416L 2
6. 1/4" Tensile Nut AN365-428A 4
7. 3/16" Bolt AN3H-4A 4
8. Loctite Blue* e 0
9. Safety Wire* e 0
10. Jury Strut Assembly KAJS0003 2
11. 3/16" Bolt AN3-5A 2
12. 3/16" Thick Washer AN960-10 8
13. AFT Jury Strut KPJS0009 2
14. 1/4" Eyebolt AN43B-14A 2
15. 1/4" Thick Washer AN960-416 2

*Builder Supplied

10/1/2011



1102/SL/90

WING TIP

RARIMES S

ASSEMBLY

—7> COURIER

MD4400

AND INSTALLATION

10—4500



S-7S COURIER - WING - WING TIP ASSEMBLY AND INSTALLATION

PAGE 005F-02

# DESCRIPTION PART NUMBER QUANTITY
1. #6 Pan Head Screw 6RX1/2 PHS 68
2. 1/8" Aluminum Rivet - Avex 1691-0410 12
3. Aft Closure - Wing Tip KPWI0381 2
4, Wing Tip KPWI0378 - R 1
4, Wing Tip KPWI0378 - L 1
5. Strobe Light Mount - AVEO KPWI0541 2
6. 3/16" Nut Plate K-1000-3 2
7. 3/32" Aluminum Rivet 40APR1/8 4

6/15/2011



110Z/G1/90

* LH WING ONLY

MD5548

N RREIMES S5—75 COURIER
ROOT SKIN INSTALLATION

10—9500



S-7S COURIER - WING - ROOT SKIN INSTALLATION PAGE 005G-02

# DESCRIPTION PART NUMBER QUANTITY
1. 3/32" Aluminum Rivet 40APR1/8 72

2. Rubber Grommet MS35489-17 8

3. Root Rib Closeout - AFT KPWI0573 2

4. Rubber Grommet MS35489-6 2

5. Root Rib Closeout - FWD KPWI0572 2

6. Fuel Sight Gauge Decal - LH * KPPL0024-L 0

6. Fuel Sight Gauge Decal - RH * KPPL0024-R 0

7. #4 Small Pan Head Screw 4X1/4 PHS 36

8. Serrated Grommet Strip KSAC0023 6 in

* Referenced from Placards/Labels/Markers
6/15/2011



NOILLVTIVLSNI "TMOD 1.00d

¢10zZ/S1L/10

*
[ C
> )
M
30
=z
o3
Eg A
=3
xc
M3
oz
> O
es]
r,T_I —_
w _®
(N\.
5
/
* 0
/
//

(NOILVTIVLSNI 13NVd
INIWNYLISNI 0L ¥343Y)
31v1d INNOW 0Iavy

\i“:. A \
/ T\%\\\‘

JAIdN0D sL—s SlUlgkd

LLZYan



S-7S COURIER - BOOT COWL INSTALLATION

DESCRIPTION

PART NUMBER

PAGE 006-02

QUANTITY

#
1
2
2
3
4
5
6
7
8
9.

10
11
12
13
14

. 1/8" Aluminum Rivet - Avex

. Boot Cowl - Carbon Fiber (optional)
. Boot Cowl - Fiberglass

. Nylon Washer

. Hi-Temp Silicone *
. 3/16" Truss Head Screw
. 3/32" Aluminum Rivet

. 3/16" Bolt
. 3/16" Side by Side Nut Plate
Boot Cowling Support Angle-AFT
. 1/4" Cushioned Clamp

. 3/8" Cushioned Clamp

. Pan Head Phillips Bolt

. 3/16" Thin Washer
. 3/16" Shear Nut

*Builder Supplied

1691-0410
KPCWO0039-C
KPCWO0039-F
KSHWO0068
AN526-C1032-R12
40APR1/8
AN3-3A
MS21086-L3
KPCWO0032
MS21919-WDG4
MS21919-WDG6
KSHWO0006
AN960-10L
AN364-1032A

45

[N

GQOPPPPRPPFPWONOOWOWLER

1/15/2013



NOLLVTIVLSNI TANVd
LNAWNELSNI "TVOILLIHA

JHIYN0D SL—S SUULsEkR

£9GGAN

¢102/S1/10

vZ0—900



S-7S COURIER - VERTICAL INSTRUMENT PANEL INSTALLATION

PAGE 006-02B

# DESCRIPTION PART NUMBER QUANTITY
1. Vertical Instrument Panel Frame KPIP0136 2
2. Dash - Vertical Instrument Panel KPIP0137 1
3. Screw MS27039-0809 9
4 . Brass Washer AN960-B8 9
5. Grommet KSACO0002 9
6. 8/32 Nut Plate MS21047-08 9
7. 3/32" Aluminum Rivet 40APR1/4 28
8. 3/16" Nut Plate K-1000-3 5
9. Dash Cover - Fabric KPINO088 1
10. Dash Cover - Foam KPINO089 1
11. Instrument Panel Closeout KPIP0107 2
12. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 8
13. 3/16" Thin Washer AN960-10L 7
14 . 1/8" Aluminum Rivet - Avex 1691-0410 62
15. Trimlock Cushion Lip 4100C-1/16 4 ft
16. 3/16" Bolt AN3-4A 5
17 . Radio Mount Plate - Double - RH KPAV0003-R 1
17 . Radio Mount Plate - Double - LH KPAV0003-L 1
18. Vertical Panel - Blank KPIP0139 1
19. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 4
20. 3/16' Bolt AN3-3A 2
21. 1/2" Cushioned Clamp MS21919-DG8 2
22 . 3/16" Shear Nut AN364-1032A 2

1/15/2013



cL/¥2/L0

2=

ITEMS REFERENCED FROM
FUEL SECTION

dD—s

RRAFIMNESS S—7S5 COURIER e
FORMED WINDSHIELD ASSEMBLY
A AND INSTALLATION

£0—900



PAGE 006-04

S-7S COURIER - FORMED WINDSHIELD ASSEMBLY & INSTALLATION

WINDSHIELD & SKYLIGHT

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Rivet - Avex 1691-0410 94
2. Wing Cuff, RH WS-CUFF-RH 1
3. Wing Cuff, LH WS-CUFF-LH 1
4. 3/16" Aluminum Rivet - Cherry Q AAPQ-62 3
5. #6 Pan Head Screw 6RX1/2 PHS 2
6. Windshield Trim Strip KPWS0050 2
7. Z Strip - Windshield KPWS0052 2
8. Center Rib - Skylight KPWS0027 1
9. 3M 2216 Adhesive* e 0
10. 1/2" Black Foam Tape KSAC0021 18
11. Windshield KSWS0001 1
12. Front Trim Strip - Windshield KPWS0029 1
13. 1/8" Small Brass Washer AN960-B4 8
14. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 4
15. Upper Rib - Wing KPWI0364 2
16 . Skylight Trim Strip KPWS0010 3
17 . AFT Trim Strip - Skylight KPWS0009 1
18. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 1
19. Rubber Edging X1011 7
20. Adhesive - Superglue* e 0
21. Trim Strip Spacer KPWS0053 2
22 . Mating Strip KPWS0051 2
23. Mating Strip Spacer KPWS0054 1
24 . FWD Hold Down Strip KPWS0055 2
25. Hold Down Strip Spacer KPWS0056 2
26. 3/32" Aluminum Rivet 40APR1/4 2
27 . 1/8" Aluminum Rivet - Cherry Q AAPQ-44 9
28. Skylight KPWS0044 1
29. 1/8" Stainless Steel Rivet - Flush CCC-42 3

*Builder Supplied

7/24/2013



ATAWASSY 400d

JH1gN 00 sL—s SlUlEikd

NIdL ANV NVXHT

‘A3

g

CLZYanW

90/10/21

G0—900



S-7S COURIER - DOOR ASSEMBLY, LEXAN AND TRIM

PAGE 006-06

LEXAN & TRIM
# DESCRIPTION PART NUMBER QUANTITY
1. Lower Trim Strip KPDRO0074 2
2. FWD Trim Strip KPDRO0O075 2
3. AFT Trim Strip KPDRO076 2
4. Upper Trim Strip KPDRO0OO77 2
5. Door Lexan KPDRO0O078 2
6. 1/2" Black Foam Tape KSAC0021 20 ft
7. 1/8" Aluminum Pop Rivet - Avex 1691-0410 228
8. Window Upper Trim Strip - Door KPDRO0079 2
9. Window Lower Trim Strip - Door KPDRO0080 2
10. Rubber Edging 8510K11 8 ft
11. Air Vent AIR-VENT 4
12. Support Rib Trim Strip - AFT KPDRO0081 2
13. Support Rib Trim Strip - FWD KPDRO0082 2

12/1/2006



90/10/21

\_ucmm;Om FRAME

* BUSHING WILL REQUIRE TRIMMING
TO PROPERLY POSITION DOOR

No\#

| .
v

&
i
A

FUSELAGE FRAME ——

NOTE: RIGHT HAND DOOR SHOWN

RRERIMES S—7S5 COURIER
DOOR LATCH AND DOOR INSTALLATION

£0—900



S-7S COURIER - DOOR LATCH AND DOOR INSTALLATION

PAGE 006-08

# DESCRIPTION PART NUMBER QUANTITY
1. Door Pivot Bushing KPDRO0057 4
2. 3/16" Thick Washer AN960-10 26
3. 3/16" Thin Washer AN960-10L 22
4, 3/16" Shear Acorn Nut 22NKMO02 14
5. Door Connect Rod KPDRO0061 2
6. Door Handle - RH KPDRO0O056-R 1
6. Door Handle - LH KPDRO0O056-L 1
7. Door Latch Rod - AFT KPDRO0059 2
8. Self-Locking Clevis Pin KSHWO0045 4
9. 3/16" Shear Nut AN364-1032A 2
10. Knob KPCS0104 2
11. 3/16" Bolt AN3-7A 4
12. Door Latch Rod - FWD KPDRO0060 2
13. 3/16" Bolt AN3-5A 4
14 . 3/16" Bolt AN3-4A 2
15. Aluminum Bushing, 3/8" x .095 x .56"* KAACO0042-9 0
16. 3/16" Bolt AN3-14A 2
17 . Door Bottom Latch KPDRO0058 2
18. Door Latch Striker Plate KPDR0062 4
19. 3/8" Thick Washer AN960-616 4
20. Button Head Screw KSHWO0024 2
21. Door Handle KPDR0026 2
22 . Brass Flange Nut KSHWO0025 2
23. Aluminum Bushing, 1/2" x .058 x .33"* KAAC0042-10 0
24 . 3/4" Acrylic Foam Tape ** 4929 0
25. Door Frame Assembly - LH KADROOO5-L 1
25. Door Frame Assembly - RH KADROO0O05-R 1
26. Bushing, 3/8" X .058 X X* KAAC0042-2 0
27 . Window Support Tube - FWD KPDRO0090 2
28. Window Support Tube - AFT KPDRO0091 2
29. 1/8" Aluminum Rivet - Avex 1691-0410 16

*Builder fabricates from raw stock

** Builder Supplies 12/1/2006



S0/61/60

RS S-75 COURIER
13" SPINNER ASSEMBLY

60—-900



S-7S COURIER - 13" SPINNER ASSEMBLY

PAGE 006-10

# DESCRIPTION PART NUMBER __QUANTITY
1. Spinner Dome KPPWO0232 1
2. Pan Head Phillips Bolt KSHWO0071 10
3. Spinner Backing Plate, 912S KPPW0253 1
4. 3/16" Nut Plate K-1000-3 10
5. 3/32" Aluminum Pop Rivet 40APR1/4 20

9/29/2005




00 oLoz/1z/ 10

9LZYan
-
-

TVNOILLJO

STvL3a A19N3ISSY
404 H3INNIJS 33S

JAIgN00 sL—s SlUl=lk d

NOILVTIV.LSNI dHTTHdOdd dOOM HIINHSNAS

1 1—900



S-7S COURIER - OPTIONAL SENSENICH WOOD PROPELLER INSTALLATION

PAGE 006-12

# DESCRIPTION PART NUMBER QUANTITY
1. 8 MM Bolt M8X1.25X140 6
2. 5/16" Thick Washer AN960-516 6
3. Crush Plate KPPW0183 1
4, Sensenich Wooden Prop KSPW0060 1
5. Spinner Backing Plate - 13"* KPPWO0253 0
6. Flange Bushing-912 KPPW0038 6
7. 5/16" Thin Washer AN960-516L 6
8. 8 MM Nut M8X1.25 NUT 6
9. 1" Prop Extension Assembly-912 KAPWO0024 1

*Referenced from Spinner Assembly.

1/21/2010



10/10/90

MD4217

RREYMNIESS S—7S COURIER

COWLING ASSEMBLY AND INSTALLATION

¢1-900



S-7S COURIER - COWLING ASSEMBLY & INSTALLATION

PAGE 006-14

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4 Turn Stud #180 35
1. 1/4 Turn Stud #200 4
1. 1/4 Turn Stud #240 4
2. Rubber Washer #201 43
3. Wear Washer Nylon #103 43
4 . Upper Cowling KPCW0034 1
5. Snap Ring #101 43
6. Lower Cowling KPCWO0035 1
7. 3/32" Aluminum Pop Rivet 40APR1/4 86
8. 1/4 Turn Receptacle #302 43

3/6/04



10/10/90

SL—S SUULE

NOLLVTIVLSNI 4000 MOHHO 10
dHIdN0OD

S1-800



S-7S COURIER - OIL CHECK DOOR INSTALLATION PAGE 006-16

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Pop Rivet - Avex 1691-0410 18
2. 3/32" Aluminum Pop Rivet 40APR1/4 4
3. Reinforcement Ring - Maintenance Hatch KPCWO0015 1
4. 1/4" Turn Receptacle #302 2
5. Oil Door Hinge KSHWO0053 2
6. 1/4" Turn Stud #180 2
7. Rubber Washer #201 2
8. Wear Washer Nylon #103 2
9. Snap Ring #101 2
10. Maintenance Hatch KPCWO0036 1

6/1/2001



110Z/S1/90

ONIJHAOD

JATYN0D S-S SUWTE

YN
,

R

AN
N\

L0—L00



S-7S COURIER - COVERING SUPPLIES & OTHER

PAGE 007-02

# DESCRIPTION PART NUMBER QUANTITY
1. Aircraft Fabric CV-S7 39 yds
2. 2" Surface Tape 2 TAPE 4 rls
3. Rib Lacing RIB LACING 5 ft
4. 1/4" Rib Tape RIB TAPE 4 ft
5. 4" Surface Tape 4 TAPE 40 ft
6. U-500 Urethane Adhesive - SuperFlite KSCV0001 1 gal
7 . Inspection Plate CV-IP 17
8. Inspection Ring CV-IR 19
9. .020 Lexan, 6" x 6" * KAAC0042-5 0
10. Flap Teleflex exit KPWI10226 2
11. Aileron Push Pull Tube Exit Ring KPWI0348 2
12 . Elevator Yoke Exit KPCV0028 2
13. Lexan Ring, 2" KPCV0038 1
14 . Aileron Push Pull Tube Exit KPWI0349 2
15. Flap Teleflex Exit Ring KPCV0010 2
16 . Elevator Yoke Exit Ring KPCV0029 2
17 . Trim Exit Cover KPCV0026 1
18 . Trim Exit Ring KPCV0027 1
19. Trailing Edge Strut Attach Plate Exit KPCV0034 2
20. Leading Edge Strut Attach Plate Exit KPCV0035 2
21 . Jury Strut Bracket Exit KPCV0036 2
22 . Rudder Cable Exit CV-RX 2
23 . Cover Strap KPCV0012 47
24 . Seaplane Grommet AN231-4 1
25. 1/8" Aluminum Rivet - Avex 1691-0410 722
26 . Drain Grommet KSCV0003 16
27 . #6 Pan Head Screw 6RX1/2 PHS 30
28. #4 Small Pan Head Screw 4X1/4 PHS 70
29. 2 Way Tape 2W-TAPE 11
30. Exit Ring - Aileron Hinge - Aileron ** KPCV0058 2
31. Exit Cover - Aileron Hinge - Aileron ** KPCV0059 1
32 . Exit Ring - Aileron Hinge - Wing ** KPCV0060 1

*Supplied in Raw Stock Kit
** Builder modifies

6/15/2011



N\

BOTTOM LONGERON

MD4220

RREINES S—7S5 COURIER
BAGGAGE COMPARTMENT ASSEMBLY

AND INSTALLATION

LO—800



S-7S COURIER - BAGGAGE COMPARTMENT ASSEMBLY & INSTALLATION  "AGE 008-02

# DESCRIPTION PART NUMBER QUANTITY
1. Baggage Compartment KAINOO28 1
2. AFT Plate - Baggage Compartment KPIN0055 4
3. FWD Plate - Baggage Compariment KPIN0056 2
4. Side Plate - Baggage Compartment KPINOO57 4
5. 1/8" Aluminum Pop Rivet - Avex 1691-0410 44
6. 1/8" Small Brass Washer AN960-B4 16
7. Strap - Baggage Compartment * KSIN0OO1 1

* Builder must cut to length

6/1/2001



800Z/S1/60

MD4221
REV. A

S
RIS S5—7S COURIER
SEAT ASSEMBLY AND INSTALLATION

T~ FUSELAGE
SEAT FRAME

£0—800



S-7S COURIER - SEAT ASSEMBLY AND INSTALLATION

PAGE 008-04

# DESCRIPTION PART NUMBER QUANTITY
1. Seat End Tube ST-TOP 4
2. Back Cushion Assembly - Seat KPST0008 2
3. Seat Side Frame KPST0006 4
4, 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 24
5. Seat Corner Brace KPST0028 4
6. #6 Small Pan Head Screw - 6 x 1/2 6RX1/2 PHS 4
7 . Plastic Tie-15" LG-N-TIE 30
8. Bottom Cushion Seat Assembly KPST0007 2
9. End Plug KPSTO0009 4
10. Seat Tensioning Bracket Assembly KPST0003 2
11. Seat Tensioning Rib KPST0002 2
12. Stainless Steel Wire, 3/32" TG-LW-3/32 8
13. 3/16" Quick Pin, 1" SS-PIN-3/16X15/16 4
14 . Seat Attach Channel KPST0004 4
15. Anti-Chafe Tape KSACO0035 2 ft
16. Seat Back Plate KPST0107 2
17 . 1/8" Aluminum Rivet - Avex 1691-0410 28

9/9/2008



NOILLVTIVLSNI NV
ATANASSY L'THE LVHS

JI19N 00 sL—-S SUULER

3anL IV
4004 HIMOT

800¢/L1/90

1v3s 14v

NOH3IONOT WOLLOS -

S0—800



S-7S COURIER - SEAT BELT ASSEMBLY & INSTALLATION

PAGE 008-06

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt AN4-5A 4
2. 1/4" Thick Washer AN960-416 4
3. 1/4" Shear Nut AN364-428A 4
4. 5/16" Bolt AN5-12A 1
5. Upper Shoulder Belt* KAST0005 0
6. Lower Shoulder Belt - Buckle Side* KAST0007 0
7. Lower Shoulder Belt - Clip Side* KAST0006 0
8. Lap Belt* KAST0004 0
9. 5/16" Bolt AN5-13A 1
10. 5/16" Thick Washer AN960-516 4
11. 5/16" Tensile Nut AN365-524A 2
12. Seat Belt Kit (Includes item 5-8) KASTO0008 1
13. Inertia Reel Harness KAST0031 1
14 . Spacer Bushing KPACO0215 1
15. 3/16" Large Washer AN970-3 1

*Supplied in Seat Belt Kit

6/17/2008



JdATIN0D SL—S SUULERY

NOLLVTIVLSNI ddvNd HATdVD dHddny




$-7S COURIER - RUDDER CABLE GUARD INSTALLATION

# DESCRIPTION

PART NUMBER

PAGE 008-08

QUANTITY

1/8" Aluminum Pop Rivet - Cherry Q
#8 Pan Head Screw - 8 x 1/2
Rudder Cable Guard

Support Tube - Rudder Cable Guard
. Fabric - Rudder Cable Guard *

b WM -

*Packed with control stick cover.

AAPQ-41
8X1/2 PHS
KPINOO35
KPIN0O036
KPINDO58

IR G G e I -

9/29/2005



NOILVTIVLSNI LNO USOTD € NOLLVILS

JIMN0D s4-S SlUlERY

PTTYON

W3LSAS F18YI _NOYI TV
JHL Ol ¥343d

10/10/90

60—-800



S-7S COURIER - STATION 3 CLOSEOUT INSTALLATION PAGE 008-10

# DESCRIPTION

PART NUMBER QUANTITY
1. Station 3 Close Out KPIN0037 1
2. Screw Rivet M60-0580-01 4
3. Attach Bracket* KPAC0132 0

*Referenced from Aileron Cable System

6/1/2001



L0/10/90

NOLLVTIV.ILSNI
ddAO0D HT18vD dTLLOYHL
JHI¥N0D SL—S SIS

GZTZYON

S

434 S000N4YD
A1GNISSY 3ovwasmj—4//

L 1-800



S-7S COURIER - THROTTLE CABLE COVER INSTALLATION PAGE 008-12

# DESCRIPTION PART NUMBER QUANTITY
1. Throttle Cable Cover KPINOQ44 1
2. Plastic Tie-4" MS3367-4-9

6/1/2001



L0/ 10/90

MDO4226

RRAEINTDES S-75 COURIER
CONTROL STICK COVER

£1-800



S-7S COURIER - CONTROL STICK COVER PAGE 008-14

# DESCRIPTION PART NUMBER QUANTITY

1. Control Stick Cover KPIN0054 1

6/1/2001



1102/G1/90

SYTAVIN/STAIVT/SAAVOV1d
oEvan SL-S SSWUHSY

L4VHOHIV QHVANVLS
HO4 SNOILYINDIH ALTAVS
Y3034 IHL HLIM ATWOO LON S30a
GNV LTINS HNILVAY SI LSVHOHIV SIHL
ONINHVM H3ONISSVd

0 GEpoimati GBNOLOUY 3 i SsonGITBoN UoelNY 1540001 i POl ot Lofinitel MBS S 00456 PURGE SKIDULGS Y
SNOILYLIWIT LH9IT4 T¥YNOILIaay
iYSIY NMO HNOA LV AT ‘SNOYIINVA 38 NV LHOITH LAVHOUIV

ONINYVM

e N v
ooooooooon
—_—
i
_ Gnfut erey
[E— . 23 oo soonasas s o covtespone masens oo oo b o ot 1 i LoN 0GOS 0S
£ 43 g 0 pue pasn 1ou
= 3 za ef Kanfor uans “suoisuawp 221y
O 5 382 g
~—~ < § iz 3% NOLLIGNOO AHLOM HIY NV NI Y LIVAOUIY 410A GNY NIOA NIHA GNY SNOLLIGNOO
o & Eiss &2 HIHLVIM 34VS GNY T18VLA390 N CIL4WILLY 30 ATNO GTNOHS LHOIT3 “INIWOQ TTBYNOSY3H GNY 340 300
~~——~ < s, cBif oz 3SR CIBIND3: 5 SOV NOLYMLSINNOYNOLLYAY TV303 HUN SONGH070Y N
< B 33z ] EH NOLLY43dO V34V INIONYT 335 V 40 JONVASIQ ONIOND 340 HIMOd NIHLIM AT4 SAYMTV  30I0AY
~__~ O Bg3f 5 CMOHS SR T a1 3315 GELGHOUAZA SIS 09 GHI0KS LON VMOV 10 TNV
< 28t LI H 3HLONY .0F Q330X LON AV HOLid "SHIANENVIN SOLLVBOHZY 404 ZAOKdAY LON S1 LAVAOHIV SIHL
Z 2E2zi8 :% 1010 uono
< S dec: i 10 snosoBuep ‘ojesun oq uopeiny [esopos i1 30u uopeado e sy o uoesado
I Ep83 gz be sl oueidie oyy
3 g3 &2
Eog By i
-~  85%c =
=2 2 g% =
L =

3
z

(
)
| =
\

“Jojeoipu| peadsiy

189S Jeay Yipm paddinb3 ssejun 1ess Jesy wol4 \\4

e

~~——~ Z uononysu| B4 BAID Jo puewWOY Ul 10]id Al 10N 0
§ E ATNO 1V3S LNOYd
3 INOH4 1HDI7d 010S

IMP

JUDGMENT. FLY AT YOUR OWN RISK,
HAYS, KANSAS 67601
(785) 625-6346 FAX: (785) 6252795

Monitor your fuel and ol level to ensure
an adequate reserve for a safe landing

CAUTION
HOROUGH PREFLIGHT INSPECTION REQUIRED

\

ONINHVM

[

USE GUIDELINES SUPPLIED IN THE PREFLIGHT
ECTION OF YOUR MANUAL AND YOUR OWN GOO!

2,

<
[T

GIMOTIV SINIINOD GIMOTIV SINIINOD ‘GIMOTIV SINIINOD
0HOOY %0T 0HOOY %0T. T0HODTY %07

‘GIMOTIV SINIINOD
T0HODV %0F

7640
(2/1+] X3GNI 0ONY LLNY)]

7640 7640 7640
2/t xaant ooy N|  lf e/t xaant oons unw)ff - flz/tw xaant soony )|
NI i i

i
SN I £T ALIOVAVO TaN4 SN V9 ET ALOVAY TaN4 S11V9 6 ALOVAYD T34 S0V 6 ALIOVAYD T34

I
SuoTIvP 0 40 WioL SuoTIve a¢ 40 vioL SoTIvD 87 40 1i0L SuoTIvD 87 30 TWi0L
e L IR E AT kT
ALIOVdVO YNVL 13nd ALIDVdVO YNVL 13nd ALIDVAVD YNVL 13nd ALIOVdVYO YNVL 13Nd

"HdW 001 d333X3 LON Od "HdIN 09 MOTIE HO LV NIdO "ATNO LHOIT4 NI N3dO HOOQd 3N

‘HdIN 001 d339X3 LON Od "HdIN 09 MO39 HO 1V NIdO "ATNO LHOIT4 NI NIdO HOOd 3N

Y 60 [N =
N340 e z]z]z]z)

— @ (ihiaes
=
—

NAVAVANAN/Q)\

1ngino v
$30° vorvinoay wauuvis m_win ons odvd

10-600



S-7S COURIER - PLACARDS/LABELS/MARKERS

PAGE 009-02

# DESCRIPTION PART NUMBER QUANTITY
1. Placards KPPL0O006 1
2. Warning Label KPPLO0O001 1
3. Range Decals RANGE DECAL 1
4 . Fuel Sight Gauge Decal - LH KPPL0024-L 1
4 . Fuel Sight Gauge Decal - RH KPPL0024-R 1
5. Experimental Decal KPPLO0O7 1
6. Passenger Warning Decal KPPL0O008 1

6/15/2011



SNOILJO

JHII¥N0D SL—S SLULERY

LI NOILVZIdHLNIM

Ocyvdn

L0/10/90

-TT7A
|
|

1,7//,7/,77—'7;—4/ /’N/
‘

U
//,,/’//,/ )

™"
;
0,000,
DAV 2
/;f’/«,”/S”hf,"uf’o,"//f’
,/;/l//,/l/l//"x/“l/”l/“(’jl/
s A
Ny
’

LO-LLO



S-7S COURIER - OPTIONS - WINTERIZATION KIT PAGE 011-02

# DESCRIPTION PART NUMBER QUANTITY
1. Tinnerman Al1789-8Z-1 4
2. #8 Pan Head ScreW 8X1/2 PHS 4
3. Oil Cooler Cover KPSY0058 1
4. Oil Cooler Cover - Mount Plate KPSY0059 1
5. Radiator Cover KPSY0060 1
6. Radiator Cover - Mount Plate KPSY0061 2
7. 1/8" Aluminum Pop Rivet AAPQ-43 4
8. 3/16" Bolt* AN3-4A 0
9. 3/16" Thin Washer* AN960-10L 0

*Supplied with oil cooler
6/22/2006



€0/91/¥0

NOILLVTIVLSNI LNNONW SSVAdNOD "TVNOILJO
JHIIYN0D SL—S SR

SSVANQOD H1IM

AJVSSIOIAN SV ISNx

SSVAANOD H1IM
@3NddNnS ‘SLNN

e —
_—_——
—_—_——

A1vid 34IS INNOW 0OIavd

€0-L10



$-7S COURIER - OPTIONS - COMPASS MOUNT INSTALLATION

PAGE 011-04

# DESCRIPTION PART NUMBER QUANTITY
1. Compass KSAV0011 1
2. Compass Mount KPIP0028 1
3. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 4
4. 3/16" Thin Washer AN960-10L 16

10/19/2006



NOILVTIVLSNI H4d0dLS NATAHM "TVNOILJO
JaIdN0D si—s SlUEk

=)

.

90/22/90

11+ [ss&_awnowo]

v AT ez iz £ BLg
899ZaN
|q| | | SL6LLZ T
o ll 8 ‘ ‘|‘
}-:- /I /n 8| P::u
zz 615l =
9
7z1T 6L GL oz
X o
‘Ci‘ ‘ m \\m
=0
I\ L oL ¢
N/~
L\
6 \8
L/
SSNE ONNO¥D SSNE ANNOYD
= oL~ =
[ wy
g_
b s
7l DI UM ANNOYD XOV1d M ANNOYD NOva
= 59
= :: F 9\ 9\
- :ll clL 6 /
- — [ cl
\QL / /I =
A o/ Ty,
UM YIMOd a3 PN WM ¥IMOd QT
T1EvD 3808LS IWM—E 3180 380ULS TUM—S
WM ONNOND 3NTE >>6 <> WM aNNO¥O 3NT8
WM ¥3IMOd N8 =% ’/\z IWM ¥IMOd INTE
g
RN
D.
{:>”K<:k\
0z O oz
g
RN
¢
PN

SSN8 d3LSVAN

4 vi
o, o)
o |

S0—1L10



S-7S COURIER - OPTIONS - WHELEN STROBE INSTALLATION

PAGE 011-06

# DESCRIPTION PART NUMBER QUANTITY
1. Key Start Switch * 25-6 0
2. Rocker Switch KSES0016 2
3. 14 Gauge Eye Terminal, Blue, 5/32" KSES0003 9
4. 14 Gauge Eye Terminal, Blue 3/16" IP-7102 2
5. 14 Guage White Wire 14 GA WIRE/WHITE 80 ft
6. 8-32 Single Ear Nut Plate MS21051-08 4
7. TANG KPACO0038 1
8. Terminal Y Connector, Brass IP-YC 2
9. 14 Gauge Female Spade Terminal, Blue IP-7128 8
10. 14 Gauge Male Spade Terminal, Blue IP-7126 3
11. Navigation Light Mount KPWI10472 2
12. Whelen Installation & Cable HD-60 1
13. 14 Gauge Splice, Butt Connector IP-7132 5
14. 8/32" Truss Head Bolt AN515-8R7 6
15. 3/16" Shear Nut AN364-1032A 4
16. Whelen Left Strobe Light A600-PR 1
17. Whelen Right Strobe Light A600-PG 1
18. Whelen Strobe Light Power Supply A413A, HDA-DF 1
19. 3/16" Thin Washer AN960-10L 4
20. 10 AMP Circuit Breaker KSES0013 2
21. 5/8" Cushioned Clamp MS21919-DG10 3
22. 3/16" Bolt AN3-4A 4
23. 3/32" Aluminum Pop Rivet 40APR1/4 12
24 . 8-32 Nut Plate MS21047-08 2

*Referenced from [nstruments & Electrical.

6/22/2006



£00Z/+2/80

NOLLVTIVLSNI Hd0dLs NVINHTZLNNM "TVNOILLJO
Jd1IN 00 s4—s SlUlged

'378v0 3HL 40 dN3 X08 390d1S 3HL dVIN ANNOJO ANV
dIMOd OL LOINNOD 'S31GV0 JdIM—G 3IHL

S— bote coelel 40 1¥vd 33V SIUM 3NIS NV ILIHM«
| q | | | SL6L 1T 91
= (I el ‘ ‘ | ‘
[ g i\ 61 Pcrl
/ v
9l 61°GL N
g
911z 6L Gl F
<
‘ ql ‘ ‘ m | \z UM QT3IHS
=11 0 1
A /S
S L ||||| SSNg ANNOYD
6 \8
N e N Fauy N
SSN@ ANNOY9 SSna_aNNO¥o
Ny Ny
5— 5—
L o o b
vl 8} L1 A
[L 8L +34IM ONNOYD ILIHM +3UIM ANNOHO 3LIHM
(fmm (] Zl zl 81 L]
| NN |
Ner 6 gL
(mm 1 8 _ 8 1 e ]
g | ) 8, \ A\
/ ot g
+3UIM H3MOd 3NE PEAN +3UIM ¥3IMOd 3ME
T1avo 390¥LS M-S T1av0 38041S M-S
9N >6</\z
5
VRN
oz/{z >Q<i}\oz
S
VRN
£
TN

SSNg d31SVYW

v30—110



S-7S COURIER - OPTIONS - KUNTZLEMAN STROBE INSTALLATION

# DESCRIPTION

PART NUMBER

PAGE 011-06B

QUANTITY

O© O ~NOOUThWNPE

. 3/16" Bolt

. Rocker Switch

. 14 Gauge Eye Terminal, Blue, 5/32"
. 14 Gauge Eye Terminal, Blue 3/16"
. 14 Gauge White Wire

.4 Amp Circuit Breaker

. TANG

. Terminal Y Connector, Brass

14 Gauge Female Spade Terminal, Blue

. 14 Gauge Male Spade Terminal, Blue
. Kuntzleman Strobe Mount Plate

. Kuntzleman Strobes

. 14 Gauge Splice, Butt Connector
. 8X32 Screw

. 3/16" Shear Nut

. Pan Head Phillips Bolt

. #8 Small Brass Washers

. 8X32 Nut

. 3/16" Thin Washer

. 2 AMP Circuit Breaker

. 5/8" Cushioned Clamp

*Referenced from Instruments & Electrical.

AN3-4A
KSES0016
KSES0003
IP-7102

14 GA WIRE/WHITE

KSES0014
KPACO0038
IP-YC

IP-7128
IP-7126
KPWI0519
KSES0058
IP-7132
AN526-832R16
AN364-1032A
KSHWO0071
AN960-B8
AN364-832A
AN960-10L
KSES0012
MS21919-DG10

=

WRLr AR WAPPORLPNWONRERPERPONODNLER

8/24/2007



€1L02/90/1 1

NOILVTIVLSNI HdOd.LS OdAYV 'TVNOILdO
HATINOD SL-S SISk

899CaN

oL ol
I |
IO oo
m (aNNOY9) Mov1E —————
4 (3ZINOYHONAS) 3N18 ————
(+ AWN) 03y ——
(+ 390uLS) MOTT3A

Ssng ANNOYO

*JOLOINNOD XITON—INIW *JOLOINNOD XITON—INIW \ [/ 4 Movig *JOLO3INNOD XITOW—INIW

PN T A
W P )

\

*x*8 *x8

ﬁ: /h MO'I'IEIA/ d\ :\
9 9 .

_ T

—

PN

s s
a AN
HOLIMS LHOM (AYN) NOILISOd HOLIMS LHOM 380YLS
LHON = NITNO ek

431 = a3
*v/‘c > * < }\Q k%

.d3NddNS ¥3d7INEG,, 349V SW3LlI 3S3HL "14vdOdIv
_7— YNOA 3ZINOLSNO OL d3sn 38 AVA HOIHM

L SYOLOINNOD ANV Sy3NVI¥E LINJdID
PN ‘SIHOLIMS 40 NOILO3FTIS 3AIM IHL OL 3Na *

SSNg d31SYA

090-L10



S-7S COURIER - OPTIONS - AVEO STROBE INSTALLATION

PAGE 011-06D

# DESCRIPTION PART NUMBER QUANTITY
1. 14 Gauge Eye Terminal - Blue - 5/32" * KSES0003 0
2. 4-Wire Bundle - 18 Gauge Wire * ** KSES0060 0
3. Circuit Breaker -5 amp* e 0
4 . Circuit Breaker -2 amp* 0
5. Switch* e 0
6. 3/16" Nut Plate *** K-1000-3 0
7. 3/32" Aluminum Rivet *** 40APR1/8 0
8. Strobe Light Set - AVEO KSES0059 1 set
9. 3/16" Countersunk Machine Screw KSHWO0088 2
10. Strobe Light Mount - AVEQ *** KPWI0541 0
11. Rubber Grommet MS35489-6 2
* Builder Supplied
4 separate 18 gauge wires may also be used 11/6/2013

*** included with Wing Tip



90/12/20

SEE SPINNER FOR
ASSEMBLY DETAILS

* INCLUDED WITH PROP

MD4955

RREFEINMES S—75 COURIER
OPTIONAL SENSENICH COMPOSITE PROP INSTALLATION

L0—110



S-7S COURIER - OPTIONS - SENSENICH COMPOSITE PROP INSTALLATION

PAGE 011-08

# DESCRIPTION PART NUMBER QUANTITY
1. 8MM Nut M8X1.25 Nut 6
2. 5/16" Washer AN960-516 12
3. Sensenich Composite Prop * 2A1R5R70D(N) 1
4. 1" Prop Ext. Assy - 912 Sensenich Compostie KAPW0034 1
5. Spinner Backing Plate 13" 912S ** KPPW0253 0
6. 8 MM Bolt M8X1.25X80 6

*(N) Designates nickel plated leading edge.
**Referenced from spinner assembly

2/27/2006



NOILVTIVLSNI dHTTHdOdd HATHA ddVM "TVNOILJO

JII9N0D sL—s SUlskd

9LZYaN

STvLi3d A19N3ISSY
d04 d3INNIAS 33S

800¢/S0/60

60—110



S-7S COURIER - OPTIONS - WARP DRIVE PROP INSTALLATION

PAGE 011-10

# DESCRIPTION PART NUMBER QUANTITY
1. 8MM X 120MM Bolt M8x1.25x120 6
2. 5/16" Thick Washer AN960-516 12
3. Crush Plate KPPW0183 1
4 . 3-Blade Warp Drive Propeller, 912uls KSPWO0005-S 1
5. Spinner Backing Plate, 13" * KPPW0253 0
6. Flange Bushing - 912 KPPW0038 6
7. 8MM Nut M8x1.25 Nut 6
8. 1" Prop Extension Assembly KAPWO0012 1

* Supplied in Fire Wall Forward Kit

1/21/2010



L0/82/90

RREMES S—75 COURIER ¢
OPTIONAL 8.00 X 6 MAIN GEAR ASSEMBLY

SUGGESTED OUTSIDE AIR
TEMPERATURE PROBE MOUNTING
(IF EQUIPPED).

MD5093

LL—=110



S-7S COURIER - OPTIONS - 8.00 X 6 MAIN GEAR ASSEMBLY

PAGE 011-12

# DESCRIPTION PART NUMBER QUANTITY
1. 5/16" Bolt, Close Tolerance NAS6605-25 2
2. 5/16" Shear Nut AN364-524A 2
3. 5/16" Thick Washer AN960-516 2
4. 3/8" Bolt ANG6-17A 4
5. 3/8" Thick Washer AN960-616 4
6. 3/8" Tensile Loc Nut AN365-624A 4
7. 5/16" Bolt AN5-16A 4
8. 5/16" Thin Washer AN960-516L 6
9. 5/16" Tensile Nut AN365-524A 4
10. 800 x 6 Tire KSMG0024 2
11. 800 x 6 Tube KSMGO0023 2
12. Axle*> e 0
13. Castle Nut*»> e 0
14. Cotter Pin*>*~ e 0
15. Hydraulic Brake Assembly, 6" KSBS0030 2
16. Gear Leg Assembly KAMGO0014 2
17. Gear Leg Fairing, LH KPMGO0154-L 1
17. Gear Leg Fairing, RH KPMGO0154-R 1
18. Tinnerman A1789-87-1 4
19. Fairing Rib - Main Gear KPMG0126 2
20. Thread Sealant* e 0
21. Adhesive* e 0
22. 3/32" Aluminum Rivet 40APR1/8 14
23. #8 Pan Head Screw 8X1/2 PHS 4
24 . Rubber Edging X1011 3 ft
25. Main Gear Fairing Lower Bracket - LH KPMGO0127-L 1
25. Main Gear Fairing Lower Bracket - RH KPMGO0127-R 1
26. 90 Degree Fitting KSBS0017 2
27. 7.8mm Drill Bit KPAC0208 1
28. Reamer - 0.3115" KPAC0207 1
29. Washer*»> e 0
30. Safety wire* e 0
31. MATCO Adaptor Kit KSBS0032 1
32. Disc Spacer**>* e 0
33. Socket Head Cap Screw** e 0

* Builder Supplied
*Supplied With KSBS0030
***Supplied with KSBS0032

3/1/2008



oLoz/ve/ L1

REFERENCE TAIL SPRING

REFER TO TAILWHEEL ASSEMBLY FOR COMPLETE INSTALLATION

RREIMES S5—75 COURIER
OPTIONAL 8" PNEUMATIC TAILWHEEL ASSEMBLY

MD5097

l—=110



S-7S COURIER - OPTIONS - 8" PNEUMATIC TAILWHEEL ASSEMBLY

REFER TO TAILWHEEL ASSEMBLY FOR COMPLETE INSTALLATION

PAGE 011-14

# DESCRIPTION PART NUMBER QUANTITY
1. 8" Pneumatic Tailwheel Assembly* KATGO0006 1
2. Socket Head Cap Screw ** KSHWO0058 0
3. Tailwheel - Spring Channel ** KPTGO0007 0
4. 3/8" Thick Washer ** AN960-616 0
5. 3/8" Tensile Loc Nut ** AN363-624A 0

* Replaces KATG0002 Tailwheel Assembly
** Included with KATG0006

11/24/2010



110z/92/10

RREMES S—7S COURIER
OPTIONAL LANDING LIGHT INSTALLATION

MD5531

GlL—110



S-7S COURIER - OPTIONS - LANDING LIGHT INSTALLATION

DESCRIPTION

PAGE 011-16

# PART NUMBER QUANTITY
1. 8/32" Truss Head Bolt AN515-8R7 2
2. #8 Small Brass Washers AN960-B8 4
3. Landing Light KSES0068 1
4 . 8-32 Shear Nut AN364-832A 2

1/26/2011



cL/¥v1/01L

[ 5> BUSHINGS
71 12 WELDED TO
N/ FUSELAGE

MD5579

RS S5—75 COURIER
MONSTER GEAR ASSEMBLY AND

INSTALLATION

L1—110



S-7S COURIER - OPTIONS - MONSTER GEAR INSTALLATION

PAGE 011-18

# DESCRIPTION PART NUMBER QUANTITY
1. Monster Gear Assembly KSMG0025 1 set
2. Gear Leg - Monster Gear - LH * KSMG0025-1L 0
2. Gear Leg - Monster Gear - RH * KSMGO0025-1R 0
3. Strut - Monster Gear * KSMG0025-2 0
4. V-Brace - Monster Gear * KSMGO0025-3 0
5. Gear Socket Weldment - Monster Gear * KSMG0025-4 0
6. Axle Nut - Round KSMG0026 2
7 . Monster Gear Attach Angle - LH KPMG0207-L 1
7 . Monster Gear Attach Angle - RH KPMG0207-R 1
8. 1/4" Bolt AN4-13A 4
9. 1/4" Shear Nut AN364-428A 4
10. 1/4" Thin Washer AN960-416L 4
11. 3/8" Bolt ANG-17 2
12 . 3/8" Thin Washer AN960-616L 8
13. 3/8" Castle Nut AN310-6 8
14 . Large Cotter Pin MS24665-285 10
15. 5/16" Bolt AN5-21A 2
16. 5/16" Thin Washer AN960-516L 4
17 . 5/16" Shear Nut AN364-524A 4
18. 3/8" Bolt ANG-25 2
19. 3/8" Bolt ANG6-20 4
20. 1-1/4" Washer AN960-2016 2
21. 5/16" Bolt - Close Tolerance NAS6605-25 2

* Supplied with KSMG0025

10/14/2013



	00 - General
	Quick Build Options

	General Parts


	01 - Fuselage

	Fuselage Stringer Installation 
	Main Gear Assembly

	02 - Control Systems

	Control Stick
	Elevator Push-Pull Tube
	Elevator Control System
	Aileron Cable
	Flap Lever
	Throttle Lever

	03 - Engine - 912

	Engine Mount
	Engine
	Fuel System - Part 1
	Fuel Line - Firewall Forward
	Throttle Cable
	Choke
	Oil System

	Cooling System

	Muffler and Heater Wrap
	Heater Installation

	Carb Heat

	04 - Instruments & Electrical
	06 - External Assemblies 
	Boot Cowl / Instrument Panel Installation
	Windshield Assembly & Installation
	Door Assembly
	Lexan & Trim

	Latch & Door Installation 

	13" Spinner Assembly
	Sensenich Propeller Installation
	Cowling Assembly & Installation
	Oil Check Door Installation


	07 - Covering

	08 - Internal Assemblies

	Baggage Compartment
	Seat Assembly

	Seat Belt Assembly

	09 - Other 
	11- Options

	Winterization Kit
	Compass Mount Installation
	Whelen Strobe Installation
	Kuntzleman Strobe Installation
	Sensenich Composite Prop Installation
	Warp Drive Prop Installation

	8.00 X 6 Main Gear
	8" Pneumatic Tailwheel Assembly
	Formed Windshield Installation

	05 wing.pdf
	P 005-01.pdf
	P 005-02.pdf
	P 005-03.pdf
	p 005-04.pdf
	P 005-05.pdf
	P 005A-01.pdf
	P 005A-02.pdf
	P 005A-03.pdf
	p 005a-04.pdf
	P 005B-01.pdf
	P 005B-02.pdf
	P 005C-01.pdf
	P 005C-02.pdf
	P 005C-03.pdf
	P 005C-04.pdf
	P 005C-05.pdf
	P 005C-06.pdf
	P 005C-07.pdf
	P 005C-08.pdf
	P 005D-01.pdf
	P 005D-02.pdf
	P 005D-03.pdf
	P 005D-04.pdf
	P 005E-01.pdf
	P 005E-02.pdf
	P 005E-03.pdf
	P 005E-04.pdf
	P 005F-01.pdf
	P 005F-02.pdf
	P 005G-01.pdf
	P 005G-02.pdf

	PARTS 006-02B.pdf
	PPR - S-7S - 2012

	Parts page turning.pdf
	Page turn 1.pdf
	Page turn 2.pdf
	Page turn 3.pdf

	parts 011-06d.pdf
	PPR - S-7S - 2012

	parts 011-18.pdf
	PPR - S-7S - 2012

	S-7S_parts&text-tabs.pdf
	parts-tabs
	008  INTERNAL ASSEMBLIES

	text-tabs
	08 INTERNAL ASSEMBLIES





